DETROIT DIESEL

WFG .

4A
4A
4A
4A
4A
4A
4A
4A
4A
44
4A
4A
4A

4A
4ac

5.4000A FAN

5.4010 - BLADE, FAN

NPN
5147710
5145212
5108198
5162837
5173872
5140100
6171229
188825
186829
180082
179824
179828
428444
103320

5.4015 -

5131208
5126242
5131207
6122869
5170472
5139841
5122888

5.402S5

5126868
8921343
5109640
5138366
5108945
186819
179850
186282

E

@ PULLEY ASSY. (PAGE A1)

*

BLADE {CUSTOMER FURNISHED) ............
BLADE, 18"-6 BLADE, BLOWER .. ............
BLADE, 20°-6 BLADE,BLOWER .. ............
BLADE, 22"-5 BLADE,BLOWER . .............
BLADE, 22°-5 BLADE, BLOWER . .............
BLADE, 22°-6 BLADE, SUCTION .............
BLADE, 24"-6 BLADE, BLOWER . .............
BLADE, 26"-6 BLADE, BLOWER . .............
BOLT, 65/16"-18X7/8” {12.8001) ............
BOLT, 5/16"-18X1" {12.8001) ..............
BOLT, 5/16"-18X1 3/8” (12,9001} . ..........
BOLT, 5/18°-18X1 3/4" (12.9001) . ..........
BOLT, §/187-18X2 1/27 {12.9001) . ..........
BOLT, 5/16"-18X3 1/4" {12.9001)......... .
LOCKWASHER, 5/16" (12.9200) ............

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED.

NOTE: WHEN CONVERTING TO NEW
TYPES REQUIRED TO REPLACE 5126242
INCLUDE ITEMS THAT MAY DIFFER IN
5.4010Q,

PULLEY ASSY. (PAGE C1) (5103345)

PULLEY ASSY. (PAGE C1) (5103347) .........
PULLEY ASSY. (PAGE A1)
PULLEY ASSY. (PAGEB1} ..................
PULLEY ASSY. (PAGE C1) (51034 18)
PULLEY ASSY. (PAGE A1) ...........ocvvo0.
@ NOT SERVICED; CONVERT TYFE 688
TO TYPE 870.
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

SUPPORT, FAN MOUNTING

SUPPORT
SUPPORT
SUPPORT
SUPPORT
SUPPORT ... ... .. . .. . i,
BOLT, 3/8"-16X1 1/8" (12.9001)
BOLT, 3/87-16X2 3/4* {12.9001)
BOLT, 3/8"-16X3 1/4" (12.9001)

APRIL, 1981 PAGE

e T s re
716|8 8
0|{7]6|8
2
1
1
1
1 1
4
8§ 8
4
6la4i6 4
1
1
1] 1
1
1
1 1
1
1
2
2
2

29 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPQORATION

M P

c ENGINES

......... R TRRENERE
0|70
o9
8
1
1
1
4
4
414
1
1
1 1
2
212
21 2




§3 MPC ENGINES DETROIT DIESEL
5.4000A FAN

..................... TYPES, . ... i
PART 8 8 8 8 7
LFIG . NUMBER ... L NAME AND DESCRIPTION ......... 7|6|8|6|8 g|74{0 o
O|7|6|[B8|B8|9[9]|0 o9
2 7 1
5.4025 - SUPPORT, FAN MOUNTING
{CONT'D)
9409914 BOLT, 3/8"-16X4 1/4" {12.9001) ............ 4 4
480617 BOLT, 3/87-16X4 3/4° {12.9001) ............ 2 2 272
427587 BOLT, 7/16°-14X1 3/4" (129001 ........... 2 212 212
103321 LOCKWASHER, 3/8° (12.9200).............. 4 4| 4 41414
103322 LOCKWASHER, 7/16" (12,9200} ............ 2 212 2|2
* NOT SERVICED: USE 5141845 PLUS
(2) 179880 AND (2) 179864 BOLTS.
5.4090 - BRACKET. FAN SHAFT
5164294 SPACER, 13/32" X 7/8" X 1/8" (7.1681) ..... 3 313 3
188622 BOLT, 3/87-16X1 1/4"(129001) ............ 3
186612 BOLT, 3/87-16X1 3/8" (129001} ............ 3 413 3
103341 WASHER, 3/87 (12.9190Q) .................. 3
103321 LOCKWASHER, 3/8" {12.89200).............. AR AR] AR ARJAR
5.4100 - SHAFT, FAN
FOR SHAFT SEE PULLEY AND HUB ASSY.
BREAKDOWN.
4C 427564 BOLT, 7/16"-14X1 3/8” (129001 ........... 4 4| 4 414
4C 5108436 WASHER, 16/32°(7.1598) ................. 4 4| 4 41 4
4C 103322 LOCKWASHER, 7/16" (12.9200} ............ 4 41 4 4| 4
54180 . CAP & SPACER. FAN HUB
5131536 CAF & SPACER ASSY. (INCLUDES CAP) ....... 1
5111071 % CAP & SPACER ASSY. (INCLUDES CAP) . .. .. .. 1
5125022 CAP & SPACER ASSY. (INCLUDES CAP) ... .... 1
5108740 *SPACER .................. ... ... ... ..... 1 111
% NOT SERVICED, USE (3} 5103676
SPACER AND 5107293 CAP.
* NOT SERVICED USE 5103676 AND
5107283 CAP.
5.4290 - SCREW, FAN BRACKET ADJUSTING
4C 5109642 BOLT, 5/16°-18X7" ADJ. ... ... ........... 1
5108434 BOLT, 5/16"-18 X B~ ADJ. ................. 1 111 1
5134618 BRACKET . ... ... i 1 1] 1 1
4C 5109641 BRACKET ... ... ... ... .. ... ... ....... 1
5135834 BRACKET .. ....... ... it 1
179847 BOLT, 3/87-16X2" {12.9001) ............... '
APRIL, 1981 PAGE 30 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION



DETROIT DIESEL 65 3 MPC

ENGINES
5.4000A FAN '

..................... TYPES ... ..o
PART 6 6 8 8 7 7
.G .. NUMBER ............ NAME AND DESCRIPTION ......... 7 8 8 91710 0
0|7 Bles|9(9({0|210
7 1 L
6.4290 - SCREW, FAN BRACKET ADJUSTING
{CONT'D)
179866 BOLT, 7/16"-14X3/4" (129001} ............ 2
179868 BOLT, 7/16°-14X17 (128001 .. ............ 2
193221 BOLT, 7/167-14X1 1/4" {12.8001)........... 2 212
120393 WASHER, 5/16" (128190} ................. 1 1
103342 WASHER, 7/16" (128190} ................. 2 212 2
103322 LOCKWASHER, 7/16" (12.9200) ............ 2 212 212
APRIL, 1981 PAGE 31 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




DETROIT DIESEL 53 MPC ENGINES
5.4000A FAN

..................... TYPES ....... i
] PART 7 7 7
..FlG ... NUMBER ............ NAME AND DESCRIPTION ......... 11711711 3|7{417|86}|7
oO|1|4]1]7]|3]|8]|a 5§|4|6
3 6 3 1 1 8
5.4010 - BLADE, FAN
NPN BLADE (CUSTOMER FURNISHED) ............ 1
aA 6147710 BLADE, 18"-6 BLADE, BLOWER . ............. 1
4A 61456211 BLADE, 20"-6 BLADE, SUCTION ............. 1 1
4A 5162837 BLADE, 227-5 BLADE, SUCTION ............. 1
4A 5133872 BLADE, 22"-6 BLADE, SUCTION ............. 1
4A 5124701 BLADE, 22°-8 BLADE, SUCTION ............. - 1
4A 5173871 BLADE, 22"-6 BLADE, BLOWER . .. ........... 1
4A 5100183 BLADE, 24"-6 BLADE, BLOWER . . ............ 1
4A 5140100 BLADE, 24”6 BLADE. BLOWER ... ........... 1
4A 5171228 BLADE, 26"-8 BLADE, SUCTION ............. 1
4A 5171229 BLADE, 26"-6 BLADE, BLOWER .............. 1
179816 BOLT, 5/16"-18X3/4" {12.8001) 4
186625 BOLT, 5/16"-18X7/8" {12.9001}) 4
186629 BOLT, 5/16°-18X1" (12.9001) .............. 4 4 4
179824 BOLT, 65/16°-18X1 3/4" {12.8001) ........... 4 4
179826 BOLT, 65/167-18X2" (12.8001) .............. 616
1866843 BOLT, 5/16°-18X2 1/16" (12.9001) ......... 6
178828 BOLT, 6/16"-17X2 1/27 {12.8001) . .. ........ 6
428444 BOLT, 6/167-18X3 1/4" (12,9001} ........... 4
186270 BOLT, 6/167-18X3 1/2* (12,9001} . .......... 6
103320 LOCKWASHER, 5716 {(12.9200} ............ 4|4]|6|AR[ 4|6 |6|4]4|6]|4]|6

6.4016 - PULLEY & HUB ASSY, FAN

SEE ASSEMBLY BREAKDbWN PAGES AS
INDICATED BELOW.

5140790 PULLEY ASSY,. (PAGEB1) ...,.............. 1
51704668 3t PULLEY ASSY. (PAGEA1} .................. 1
18 5131208 = PULLEY ASSY. (PAGE C1)(5103345) ......... 1 ' 1
5126241 * PULLEY ASSY.{PAGE A1} .................. 1
5137478 # PULLEY ASSY. (PAGEBT) .................. 1
18 5131207 = PULLEY ASSY. [PAGE C1}{5103347) ......... 1 1
1B 5100985 = PULLEY ASSY. (PAGED1){5103346) ......... 1
6122869 PULLEY ASSY. (PAGE A1} .................. : 1.
5132601 PULLEY ASSY. (PAGE A1} .................. 1
5126502 PULLEY ASSY.(PAGE A1) .................. 1

# NOT SERVICED; USE COMPONENTS.
SEE ASSEMBLY BREAKDOWN.

= NOT SERVICED USE PART NUMBER IN
PARENTHESES.

* NOT SERVICED CONVERT TYPE 716 TO
TYPE 848 AND INCLUDE ITEMS THAT
DIFFER IN 65.4010,

6.402%5 - SUPPORT. FAN MOUNTING
4A 65126868 SUPPORT

4C 6133272 * SUPPORT
1A 5108945 SUPPORT

NOV., 1981 PAGE 32 OF 5.4000A
COPYRIGHT 1981 GENERAL MOTORS CORPORATION



DETROIT DIESEL 5 3 MPC ENGINES
5.4000A FAN

..................... TYPES . . ... ...
PART 7 7 7 7
LFIG ... NUMBER ............ NAME AND DESCRIPTION ......... 1(7|1{7}1]|713|7|4]7|8]|7
0(1]4]1]|7|3|8|a|8|5|4]|5
3 ] 1 1 8
5.4025 - SUPPORT, FAN MOUNTING
(CONT'D)
ac 5109640 SUPPORT ... i, 111 1 1
5164294 SPACER, 13/32" X 7/8" X 1/B* {7.1681) ..... 2 3
8409079 BOLT, 3/8"-18X7/8° (12.9001) ............, 2
186619 BOLT, 3/8°-16 X 1 1/8" (12.9001) .......... 2|2 2 2|2 2
9409215 BOLT, 3/8°-18X1 1/4" LOCK (12.9001)....... 1
186812 BOLT, 3/8"-16X1 3/8° {12.900%) ............ 3
186282 BOLT, 3/87-16X3 1/4" (129001} ............ 2|2 2 212 2
9409914 BOLT, 3/8"-16X4 1/4" {12.8001) ... ......... 4
450617 BOLT, 3/8*-16X4 3/4” (12.9001) ... ......... 2 2|2 2 2
427567 BOLT, 7/16°-14X1 3/4" (12,9001} ........... 212 2 2
179871 BOLT, 7/16°-14X3 1/4” (12.8001) . ....... ... 2
103341 WASHER, 3/87 (12.9120) .................. 3
103321 LOCKWASHER, 3/8" (12.9200).............. AR| AR AR| AR ARY 4 AR
103322 LOCKWASHER, 7/16° {12.8200) ............ 2 2|2 2 2
* OBSOLETE
5.4090 - BRACKET, FAN SHAFT
ac 5109641 BRACKET ......... ..o, 1 1 1
5164294 SPACER, 13/32" X 7/8" X 1/8" (7.1581) ..... 313 4 3 3
186612 BOLT, 3/8°-16X1 3/87 (12.9001) ............ 313 4|3 3
ac 179868 BOLT, 7/16"-14X3/4” {12.8001) ............ 2 2 2
103341 WASHER, 3/87 (129180} .................. 3
103321 LOCKWASHER, 3/87 {12.9200). ... .......... AR| AR AR| AR AR
ac 103322 LOCKWASHER, 7/18% (12.9200) ............ 2 2 2
5.4100 - SHAFT, FAN
FOR SHAFT SEE PULLEY AND HUB ASSY.
BREAKDOWN,
ac 427564 BOLT, 7/16”-14X1 3/8° (12.9001) .. ......... 4 4|4 4 4
4C 5108438 WASHER, 15/32° (7.1598) ....... .......... 4 4|4 4 4
ac 103322 LOCKWASHER, 7/16" (12.9200) ............ 4 a| a 4 4
54180 . CAP AND SPACER, FAN HUB
5125022 CAP AND SPACER ASSY. [INCLUDES
CAP) 1 1
5109034 * CAP AND SPACER ASSY. {INCLUDES
CAP) ... 1
5176204 + CAP AND SPACER ASSY. {INCLUDES
CAPY L. 1]
5111071 3 CAP AND SPACER ASSY. (INCLUDES
CAPY . 1
5131536 CAP AND SPACER ASSY. (INCLUDES
CAPY . e 1
5182861 + CAP AND SPACER ASSY. (INCLUDES
CAP) 1
* NOT SERVICED, USE {1) 5144798 AND
{2) 5103676 SPACERS,
APRIL, 1981 PAGE 33 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION



53 MPC ENGINES DETROIT DIESEL
5.4000A . FAN o

..................... TYPES . . ....................
PART 7 7 7 7 7 7
LFIG .. NUMBER ............ NAME AND DESCRIPTION ......... 11711171117 |3{7|4]|7|5}7
011 117|]31814(8|6|4]|5
3 6 3 1 1 |8
5.4180 - CAP AND SPACER, FAN HUB
(CONT'D}
# NOT SERVICED USE (1) 5107293 AND
(3) 56103676 SPACER.
+ NOT SERVICED, USE 5103718 PLUS
{1) 5144798 CAP.
5.4290 - SCREW, FAN BRACKET ADJUSTING
5134618 BRACKET ... ... .. .. . .. . e 1 1
5108434 BOLT. 5/16"-18 X 5" ADJ. ................. 1 1
5109642 BOLT, 5/16"-18 X 7" ADJ. ............c.uu.. 1 1 1
179837 BOLT, 3/87-16X3/4" {12.8001) ............. 2
193221 BOLT, 7/16"-14X1 1/4" (12,8001} . .. ........ 2 2
120393 WASHER, 5/16" {12.9190) . ................ 1 1 1
103342 WASHER, 7/16" (12.9190) ................. 2 2
103321 LOCKWASHER, 3/8” (12.9200).............. 2
103322 LOCKWASHER, 7/16" (128200} ............ 2 2
APRIL, 1981 PAGE 34 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




..FiG ... NUMBER

4A
4A
4A
4A
18
4A
4A
4A
44

18

4A
1A
4Cc

DETROIT DIESEL

PART

5.4010 -

5146845
5146844
5145773
5145212
5182837
5173871
5106199
5100183
5171228
186625
186829
180082
179824
1798286
179829
103320

5.4015 -

5170456
5131207
5132601
5126602
5122868
5170472
5126242

5.4025 .

51268868
5108945
5109640
5136366
5164294
9409079
186619

94092156
1866812

# PULLEY ASSY. (PAGE A1
* PULLEY ASSY. (PAGE C1) {5103347)

@ PULLEY ASSY. {(PAGE A1)

6.4000A  FAN

BLADE, FAN

BLADE, 17"-6 BLADE, BLOWER
BLADE, 17"-8 BLADE, SUCTION
BLADE, 18°-6 BLADE, SUCTION
BLADE, 20”-6 BLADE, BLOWER
BLADE, 22".5 BLADE, SUCTION
BLADE, 22°-6 BLADE, BLOWER
BLADE, 22".5 BLADE, BLOWER
BLADE, 24°-6 BLADE, BLOWER
BLADE, 26°-6 BLADE, SUCTION
BOLT, 5/16°-18X7/8" (12.9001)
BOLT. 5/167-18X17 (12.9001) ..............
BOLT, 5/16"-18X1 3/8" {12.9001)
BOLT, 5/16°-18X1 3/4” (12.9001)
BOLT, 65/18"-18X27 {12.9001) ..............
BOLT, 5/16°-18X2 3/4” {12.9001}
LOCKWASHER, 5/16" (12.9200)

PULLEY & HUB ASSY. FAN

SEE ASSEMBLY BREAVKDOWN PAGES AS
INDICATED BELOW.

PULLEY ASSY. (PAGE A1)
PULLEY ASSY. (PAGE A1)
PULLEY ASSY. (PAGE A1)
PULLEY ASSY. (PAGE B1)

# NOT SERVICED; USE COMPONENTS.
SEE ASSEMBLY BREAKDOWN.

@ NOT SERVICED: CONVERT TYPE 828
TO 878.

* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

SUPPORT, FAN MOUNTING

SPACER, 13/32" X 7/8" X 1/8” (7.1581)
BOLT, 3/8"-16X7/8" (12.9001) .............
BOLT, 3/87-16X1 1/8" {12.8001) ............
BOLT, 3/87-16X1 1/4" LOCK (12.9001)
BOLT, 3/87-16X1 3/8" (12.9001)

APRIL, 1981 PAGE

5 3
SERTEES SITERS 8
71718808
117|4l0j4}0
8 1 5
1
1
111
1
1
6] 4 6
4
6
6|6
6146|6616
1
1 1111
1
1 1
1 1
1] 1
2 2
3

AR

Eal A Y

AR

o4 ENGINES
TYPES * . ..
8 8
2]813|8
7|25 3
8 -]
1
1
1
1
4
4
8
6
AR|(AR] 6 1 6
1 1
1
1
1 1
2|2
1 1
3 4
2 2
314

35 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES ODETROIT DIESEL
5.4000A FAN

e TYPES ... ... i
PART 7 7 8 8 8
.FIG...NUMBER ............ NAME AND DESCRIPTION . ........ 7|7|8i8{o0o]812|8]|2 3|8
1{7]14|0|4]0|0(2}7|2|56]|3
8 1 5 1 6
5.4025 - SUPPORT, FAN MOUNTING
(CONT'D)
186679 BOLT, 3/87-16X1 3/8~ (12.8001) . ........... 3
1798560 BOLT, 3/87-16X2 3/4~ (12.9001) . ... ........ 212
186282 BOLT, 3/87-16X3 1/4” (12.9001) ............ 2 212)2|2 2
9409914 BOLT, 3/87.16X4 1/4* (129001} ............ 41 4
450517 BOLT, 3/8"-16X4 3/4” (12.8001) . ........... 2 2 212
427587 BOLT. 7/167-14X1 3/4” {12.9001y ... ........ 2 2122 212
103321 LOCKWASHER, 3/8° (12.8200).............. AR AR{ AR|AR|AR|AR{ AR{ AR
103322 LOCKWASHER, 7/16° (12.9200) ............ 2 21242 212
* NOT SERVICED, USE 5141945 PLUS
2-179850 AND 2-179864 BOLTS.
5.4090 - BRACKET, FAN SHAFT
4C 51096841 BRACKET . ... ... . ... . . .. ... . . ... 1 1 1 111
5164294 SPACER, 13/32" X 7/8" X 1/8" (7.1581} ..... 3 3133 4
186612 BOLT, 3/87.16X1 3/8" (129001} . ... ........ 3
179856 BOLT, 7/167-14X3/4" (12.8001) ......... ... 2 2 i 2712
103321 LOCKWASHER, 3/8" {12.9200).............. AR AR} AR{AR| AR
103322 LOCKWASHER, 7/16° {12.9200) ............ 2 2 2] 2
$.4100 - SHAFT, FAN
FOR SHAFT SEE PULLEY AND HUB ASSY.
BREAKDOWN.
4C 427564 BOLT, 7/16"-14X1 3/8" (12.9001)........... 4 4144 4| 4
4C 5108438 WASHER,15/32° (7.1598) ................. 4 44| 4 4 {4
ac 103322 LOCKWASHER, 7/16" {(12.9200) ,........... 4 4 (4] 4 4| 4
5.4180 - CAP AND SPACER, FAN HUB
5125022 CAP AND SPACER ASSY. (INCLUDES
CAPY . e 1
5109034 =* CAP AND SPACER ASSY. (INCLUDES
CAP) .. ... e 1
5111071 i CAPc AND SPACER ASSY. (INCLUDES
AP} L e 1
5108740 @ CAP AND SPACER ASSY. (INCLUDES
CAP) ... e 1
5109050 & CAP AND SPACER ASSY. (INCLUDES
CAP) .. ... .. e 1
* NOT SERVICED, USE 5144798 CAP
AND (2) 5103676 SPACERS.
# NOT SERVICED, USE 5107293 CAP
AND {3} 5103676 SPACER.
@ NOT SERVICED, USE 5107283 CAP
AND 5103676 SPACER.
& NOT SERVICED, USE (1) 5107293 CAP,
(115103718 SPACER AND (2)
5103676 SPACERS.
APRIL, 1981 PAGE 36 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




DETROI!T DIESEL 5 3 MPC ENGINES
5.4000A FAN

..................... TYPES ... ..
PART 7 7 8 8
..FIG ... NUMBER ... ......... NAME AND DESCRIPTION ......... 717181810 2|8|218|3|8
1{7{4;0 01012 21513
6 &6 1 8 6
5.4290 - SCREW, FAN BRACKET ADJUSTING
5134818 BRACKET . ... ... .. ., 1i1
5108434 BOLT, 5/16"-18 X 8" ADJ. ... . ............. 1114
4C 51096842 BOLT, 5/18°-18 X 7" ADJ. ................, 1 1 11
179837 BOLT, 3/87-16X3/4" (128001} ............. 2
183221 BOLT, 7/167-14X1 1/4" (12.800%)........... 2] 2
4C 120393 WASHER, 5/16" {(12.9190) ................. 1 11111 111
103342 WASHER, 7/16" (129180} . ................ 2|2
103321 LOCKWASHER, 3/8" {12.9200).............. 2
103322 LOCKWASHER, 7/167 (12.9200) ............ 2)2
APRIL, 1981 PAGE 37 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION



L FIG ... NUMBER

4A
4A
4A
4A
a4A
4A
4A
4A
4A
4A
4A
4A
4A

1B
1B

4A
1A
4C
4Cc

5 MPC E

PART

5.4010 -

5147710
51456773
5145211
5146212
5162837
5108199
5171228
5137483
186825
186629
179824
179829
103320

5.4016 -

6122868
5126242
5145534
5122869
5131207
5170472
5131210
5146536

#*
*

*

*

5.4025 -

5126868
5108945
5109640
5133272
5164294
186619
186612
188282
272429
2409914
450517
179871

NGINES
5.4000A FAN

BLADE, FAN

BLADE, 18°-6 BLADE, BLOWER
BLADE, 18"-6 BLADE, SUCTION
BLADE, 20°-6 BLADE, SUCTION
BLADE. 20"-6 BLADE, BLOWER
BLADE, 22*-5 BLADE, SUCTION
BLADE, 22°-5 BLADE, BLOWER
BLADE 267-6 BLADE, SUCTION
BLADE 327°-8 BLADE, SUCTION . . .. ..........
BOLT, 5/16"-18X3/4" (12.9001)
BOLT, 8/167-18X1" (12.9001) ... ..........
BOLT, 5/18"-18X1 3/4" (12.9001)
BOLT, 5/167-18X2 374" (12.9001)
LOCKWASHER, 5/16” (12.9200)

PULLEY & HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED.

PULLEY ASSY. (PAGE A1)
PULLEY ASSY. (PAGE AT} .. .......o oo,
PULLEY ASSY. (PAGE D1) (5103512)
PULLEY ASSY. (PAGE AT} ..................
PULLEY ASSY. (PAGE C1) (5103347}
PULLEY ASSY. (PAGE B1) ..................
PULLEY ASSY. (PAGE C1) {5103349)
PULLEY ASSY. (PAGED1) .. ................
# NOT SERVICED, FOR TYPE 838 USE
5145635 HUB ASSY. PLUS 5145212
FAN BLADE AND (2) 186625 BOLTS.
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

SUPPORT, FAN MOUNTING

SUPPORT .. ... ... .. ... . ...
SPACER, 13/32* X 7/8~ X 1/8" (7.1581)
BOLT, 3/8°-16X1 1/8* {(12.9001)
BOLT, 3/8”-16X1 3/8" {12.9001)
BOLT. 3/8"-16X3 1/4* (12.9001)
BOLT, 3/8".16X4 1/8" (12.9001}
BOLT, 3/8°-16X4 1/4" {12.9001)
BOLT, 3/8".16X4 3/4" (12.9001) ... ... ......
BOLT, 7/16"-14X1 3/4* (12.9001)

APRIL, 1981 PAGE

DETROIT DI
..................... TYPES ....... ...t
8 8 8 8 8 8
3|Bj|4|8|5|8|6|B8|6{8]6|8
7|3|8;5(2|656({9|6|3|6|8|86

8 1 -] 0 7 g
1
1
i
1 1
1
1 1 1
1
1
4|41} 4 4 4
4 616
B 6

2] .
AR|AR|AR|AR|AR|ARjAR1AR| AR| AR AR
1 1

1
1 1
1
1
1
1
11V
1 1 1
212 212)| 2|2
1
t
314 4 3 3 4144144
2 22 2
314|833
2 212 2
414 4
41 4 4
2 2
2
38 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




DETROIT DIESEL 53 MPC ENGINES
5.4000A FAN '

APRIL, 1981 PAGE

39 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

..................... TYPES ..ot
PART 8 8 8 8 8
CFIG...NUMBER ............ NAME AND DESCRIPTION ......... 3|{e|a|s|5|8|5|as|6|s|a6]|s
7|13i8|ls|2|s|l9|el3|ea]l8]|s
8 1 6 0 7 9
5.4025 - SUPPORT, FAN MOUNTING
(CONT'D)
103341 WASHER, 3/8° (12.9190) .. ...........ivnn. 2
103321 LOCKWASHER, 3/8" (12.9200)} . . ............ AR|AR| AR| AR| AR AR AR|AR[AR! AR
103322 LOCKWASHER, 7/16” (12.8200) ............ AR AR
* QBSOLETE
5.4090 - BRACKET. FAN SHAFT
4c 5109641 BRACKET .ottt et 1 1
5164294  SPACER, 7/8" X 13/32" X 1/8” (7.1681) ..... 3
179837 BOLT, 3/8°-16X3/4” (12.9001) ............. 2
186612 BOLT, 3/8"-16X1 3/8” (12.9001) .. .......... 4
190943 BOLT, 7/16"-14X3/4" (12.9001) ............ 2
103341 WASHER, 3/8" {12.9180) .................. 3
103321 LOCKWASHER, 3/8" (12.9200).............. AR
103322 - LOCKWASHER, 7/16* (12.9200) ............ AR AR
5.4100 - SHAFT, FAN
427684 BOLT, 7/167-14X1 3/8" {12.9001) . . ......... 4 4
103322 LOCKWASHER, 7/16° (12.9200) ............ AR AR
5.4180 - CAP AND SPACER, FAN HUB
5109050 1 CAP AND SPACER ASSY. (INCLUDES
CAPY ottt 1
ac 5111071 % CAP AND SPACER ASSY. (INCLUDES
CAPY .ot e 1
4B 5103718  SPACER, .BO* THICK . ..o, 1
# NOT SERVICED, USE 5103718 SPACER
PLUS {2) 5103676 SPACER AND
5107293 CAP.
% NOT SERVICED, USE {3) 5103676
SPACER AND 5107293 CAP.
5.4290 - SCREW, FAN BRACKET ADJUSTING
ac 5109642 BOLT, 5/16"18 X 7" ADJ. .. ..., 1 1
186612 BOLT, 3/8"-16X1 3/8” (12.89001) . ... ........ 3 alalala
ac 120393 WASHER, 5/16" (12.8190) . ................ 1 1
103321 LOCKWASHER, 3/8" {12.9200}. . .. .......... AR AR{ AR| AR| AR




DETROIT DIESEL 5 3 MPC ENGINES
5.4000A FAN

..................... TYPES . ...
PART 8 8 8 -]
.-FIG...NUMBER ............ NAME AND DESCRIPTION . ........ 718]7 7i817|81818|0]9]|O0
017147 7|8|8|8|871]|0
1 ] 1 9 3
5.4010 - BLADE, FAN HIGH LOW AND
CRANKSHAFT MOUNTED
NPN BLADE, CUSTOMER FURNISHED ............. 1
4A 6146844 BLADE, 17°-6 BLADE, SUCTION ............. 1
4A 5120005 BLADE, 18"-6 BLADE, SUCTION ... ....., ... 1
4A 5146773 BLADE, 18"-6 BLADE, SUCTION ............. 1
aA 5145211 BLADE 20”-6 BLADE, SUCTION . .. ........... 1
4A 5145212 BLADE, 20"-6 BLADE, BLOWER . ............. 1 1
4A 5162837 BLADE, 2275 BLADE, SUCTION ............. 1 1
44 5106199 BLADE, 22"-56 BLADE, BLOWER . ... .......... 1 1
4A 5177766 BLADE, 26"-6 BLADE, SUCTION ............. 1
4A 6171229 BLADE, 26"-6 BLADE, BLOWER . ............. 1
4A 186625 BOLT, 5/16"-18X3/4" (12.9001) . ........... 6 6|6 4
4A 186629 BOLT, 5/16"-18X1" (128001} .............. 6|6 4 4
4A 179824 BOLT, 5/16"-18X1 3/4* (12.9001) . .......... 6
4A 186648 BOLT, 5/167-18X1 7/8" {12.8001)........... -]
4A 179828 BOLT, 5/16"-18X2 1/2" (129001} ........... 6
4A 179829 BOLT, 65/16"-18X2 3/4" (129001 ........... 6
4A 103320 LOCKWASHER, 5/16" (12.9200) ............ AR|AR|AR| AR AR[AR{ARIAR|AR|AR|AR| AR
5.4016 - PULLEY AND HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED.
5145634 3 PULLEY ASSY. (PAGE D1} (5103512) ......:.. 111
5145635 # PULLEY ASSY. (PAGE D1) (5103352} ......... 11111 111 1
5132601 PULLEY ASSY.(PAGE A1} .................. 111
5131209 Jf PULLEY ASSY. (PAGE C1)(6103346) ......,.. ' 1
5131208 # PULLEY ASSY. {PAGE C1){5103345} ..... ... . ‘ 1
5134558 PULLEY ASSY. (PAGEB1) .................. 1
# NOT SERVICED, USE PART NUMBER IN
PARENTHESES.
5.4025 - SUPPORT, FAN MOUNTING
4Cc 5126868 SUPPORT . ........ . e iiiiiie e 111
1A 5108945 SUPPORT . ... . ... . ... . i, 22 2 2 2
5109640 SUPPORT . ... e i 1
ac 5133272 *SUPPORT ........ ... ittt 1
8921343 SUPPORT ....... ... .. .. ... . iiiinennn. 2|2 2
5164294 SPACER, 13/32" X 7/8" X 1/8" (7.1681) ... .. 4|l 4| a|a] 414|433 4
9409079 BOLT, 3/8"-16X7/8" (12.9001) ............. 2
186619 BOLT, 3/8"-16X1 1/8” (129001} ............ 212
186612 BOLT, 3/8"-16X1 3/8" (12.9001)............ 1 4
94092185 BOLT, 3/8"-16X1 1/4" LOCK (12.9001) ....... 1
186282 BOLT, 3/8"-16X3 1/4" (12.8001) . . .......... 2|2
272429 BOLT, 3/8"-16X4 1/8" (12.9001) ......... ... 414{ 4 4
9409914 BOLT, 3/8°-16X4 1/4" {12.9001) ............ 414|414} 4
450517 BOLT, 3/8"-16X4 3/4” (12.9001) ........ ..., 2 2
427564 BOLT, 7/16"-14X1 3/8* (12.9001) .. ......... 4
179871 BOLT, 7/16"-14X1 3/4" (129001} . .......... 2

MARCH, 1983 PAGE 40 OF 5.4000A
COPYRIGHT 1983 GENERAL MOTORS CORPORATION




5 3

..FIG ..

4ac

4C

48
4B

4C
4C
ac
4C

. NUMBER

MPC ENGINES

PART

5.4025 -

427567
5108436
103321
103322

5.4090 -

5109841
65134481
6164294
6135982
179837
9409079
65167244
9409914
190943
103321
103322

5.4100 -
427564

5108436
103322

5.4180 -

6.4000A FAN

SUPPORT, FAN MOUNTING
(CONT'D)

BOLT, 7/167-14X1 3/4" (128001} . ..........
WASHER, 15/32"(7.1698) .. ........ .. ....
LOCKWASHER, 3/8" (12.8200) . .............
LOCKWASHER, 7/16" (12.9200}
* OBSOLETE

BRACKET, FAN SHAFT

BRACKET ... ... ... ... .. i
BRACKET ........ ... ... ... ... .........
SPACER, 7/8" X 13/32" X 1/8" (7.1681}
SCREW, 3/8"-16X2 1/2" (12.9066} ..........
BOLT, 3/8°-18X3/4" (128001) .............
BOLT, 3/8"-16X7/8" (12.8001) .............
BOLT, 3/8"-16X1 3/4" (44190} .............
BOLT, 3/8"-16X4 1/4” (12,9001}
BOLT, 7/16"-14X3/4" {(12.9001)
LOCKWASHER, 3/8" (12.9200}..............
LOCKWASHER, 7/18" (12.9200)

SHAFT, FAN

BOLT, 7/167-14X1 3/B* (12.9001) . ..........
WASHER, 16/32" (71598) .................
LOCKWASHER, 7/16" (12.8200)

CAP AND SPACER, FAN HUB

5111071 % CAP AND SPACER ASSY. (INCLUDES

5103718
5103676

5.4290 -

5109642
186612
120393
103321
103322

CAP) .. ... . e
SPACER, .80" THICK
SPACER, BB THICK . .....................
% NOT SERVICED, USE {3) 5103676

SPACER AND 5107293 CAP.

SCREW, FAN BRACKET ADJUSTING

BOLT, 6/16"-18 X 7" ADJ. .................
BOLT, 3/8"-16X1 3/8" (12.9001)
WASHER, 65/16” (12,9180} .................
LOCKWASHER, 3/8" (12.9200}..............
LOCKWASHER, 7/16" {12.9200)

MARCH, 1983 PAGE

AR|AR]AR|AR| AR

AR[AR{ AR| AR| AR

41 OF 5.4000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

DETROIT DIES

AR

AR

AR
AR

AR

AR

AR

AR

AR

AR

AR

AR

AR
AR

EL

AR




. .F

4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A

4C
2C

4C

§ 3 MPC
PART
G ... NUMBER

ENGINES

5.4000A FAN

5.4010 - BLADE., FAN

NPN
5146844
51468456
5147710
5146212
5145211
5171229
5177871
186625
186829
179824
186648
179829
179830
103320

5.4016

5131209
5145534
5147086
5147082
51455356
5147084
5131208

5.4025

5133272
8921343
5126868
5109640
5108945
5164294
5108436

186619
186612
186282
272429
480517
427564
427567

BLADE {CUSTOMER FURNISHED)
BLADE, 17°-6 BLADE, SUCTION
BLADE. 17--8 BLADE, BLOWER
BLADE, 18°-8 BLADE, BLOWER
BLADE, 20~-6 BLADE, SUCTION
BLADE, 20"-6 BLADE, SUCTION
BLADE, 26°.6 BLADE, BLOWER
BLADE, 28°-6 BLADE, SUCTION
BOLT, 5/16°-18X7/8" (12.9001)
BOLT, 5/16"-18X1" (12.9001) .. _...........
BOLT, 5/16--18X1 3/4" (12.9001)
BOLT, 5/16"-18X1 7/8* {12.9001)
BOLT, 5/16"-18X2 3/4° (12.9001) . ..........
BOLT, 5/167-18X3" (12.8001)} . . ............
LOCKWASHER, 5/16" {12.9200)

- PULLEY AND HUB ASSY. FAN

*

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED.

PULLEY ASSY. (PAGE C1} (5103348)
PULLEY ASSY. (PAGE D1) (6103512)
PULLEY ASSY. {PAGE D1}
PULLEY ASSY. (PAGE D1}
PULLEY ASSY. (PAGE D1)
PULLEY ASSY. (PAGED1) ..................
PULLEY ASSY. {PAGE C1){5103345) .........
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

SUPPORT, FAN MOUNTING

SPACER, 13/32* X 7/8" X 1/8" (7.1581)
SPACER, 16/32" X 15/16" X 5/33"
(TABOB) ..
BOLT, 3/87-16X1 1/8" (12.9001)
BOLT, 3/8°.16X1 3/8- {12.9001}
BOLT, 3/8"-16X3 1/4" (12.9001)
BOLT, 3/8--16X4 1/8~ (12.9001)
BOLT, 3/8*-16X4 3/4- (12.8001) ............
BOLT. 7/16"-14X1 3/8* (12.9001)
BOLT, 7/16"-14X1 3/4 (12.9001}

APRIL, 1981 PAGE

DETROIT DIESEL

..................... TYPES .. ...
] 9 9 9 9 9
119;219|2|9|3|8|3|9(j4a]|9
2|116|2|812|0]3|8|3|0}4a
9 7 9 7 9 2
1
1 1
1
1 1 1
1
1
1
1
6|66 6 6
6 6
6
6
® 6
AR AR|AR|AR|AR|AR]|AR| AR AR| AR| AR
1
1
ty1{1]1 1
1 1
1
1
1
1
2
1111} v L 1
1
2
413(3(3({3(3ja[3]13 3
9 4
21212212 2|2 2
413]3|3|3|13|]a]|]3}3 3
212)12352]2 2] 2 2
4 4
2 2
4 4
2
42 QF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




DETROQOQIT DIESEL 5 3 MPC ENGINES
5.4000A FAN

..................... TYPES & .ot
PART : 9 9 9 9
_FIG...NUMBER ............ NAME AND DESCRIPTION ......... 1/9(2|9(2|9|3|9|3|sla]e
2l1]e|2|8|2]0]|3 3/o{a
9 7 7 2
5.4026 - SUPPORT, FAN MOUNTING
{CONT'D)
179871 BOLT, 7/167-14X3 1/4" {12.9001) ... ........ 2
103321 LOCKWASHER, 3/8” (12.9200) . . ............ AR|AR|AR|AR|AR|AR{AR[AR[ AR AR
103322 LOCKWASHER, 7/16° (12.9200) ............ AR AR
* OBSOLETE
5.4090 - BRACKET. FAN SHAFT
4C 5109641 BRACKET (5.4290) . . . ...\ o, 1 1
ac 1798856 BOLT, 7/16"-14X3/4” {12.9001) ............ 2 2
ac 179837 BOLT, 3/8*-16X3/4" (12.8001) ............. 2
ac 103322 LOCKWASHER, 7/16” (12.9200) ............ AR AR
ac 103321 LOCKWASHER, 3/8" (12.9200) .. ............ 2
5.4180 - CAP AND SPACER, FAN HUB
4c 5103718 SPACER (BO” THICK) .. ..o\ 1 1
4C 5103676 SPACER (56 THICK) .. ..o oo, 3 2
5.4290 - SCREW, FAN BRACKET ADJUSTING
ac 5109642 BOLT, 5/167-18 X 7" ADJ. ... ooenennn.. 1 1
ac 120393 WASHER, 5/16° (12.9190) ... .............. 1 1
APRIL, 1981 PAGE 43 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTCRS CORPORATION




..FIG ... NUMBER

4A
4A
44
4A
4A
4A
4A
4A
4A

4C
4B

MPC

PART

ENGINES

5.4000A EAN

5.4010 - BLADE, FAN

5146845
5147710
5162837
5119011
5140100
5128608
5100183
5171229
5171228
186625
186629
179819
179822
179823
179824
179826
179828
179830
103320

5.4015

5145534
5147082
5145535
5131208
5148441
5131207
5122869

5.4025

5126868
5109640
51089456
5141945
5164294
5108436

188619
186612
186282

BLADE, 17"-6 BLADE.BLOWER ... ...........
BLADE, 18"-6 BLADE,BLOWER . ... ........ ..
BLADE, 22°.5 BLADE, SUCTION ..., .........
BLADE, 22°-6 BLADE, SUCTION .. ...........
BLADE, 24°.5 BLADE, BLOWER . .. ...........
BLADE, 24°-6 BLADE, SUCTION .............
BLADE, 24°-5 BLADE, BLOWER . .............
BLADE, 267-6 BLADE,BLOWER . .............
BLADE, 26"-6 BLADE, SUCTION .. ... ._......
BOLT, 5/16"-18X7/8" {12.9001)

BOLT, 5/167-18X1" {12.9001) .............. 6|6

BOLT, 5/16"-18X1 1/8° (12,9001 .. ... ...... 4

BOLT, 5/16-.18X1 1/2" (12.9001) .. . ........

BOLT, 5/16*-18X1 §/8* (12.9001)........... §
BOLT, 5/167-18X1 3/4” (12,9001} ... ........ 6
BOLT, 5/16-.18X2" (12.8001) ... ... ........ 6

BOLT, 5/167-18X2 1/2" (12.9001) . ..........
BOLT, 5/16"-18X37 (12.8001) ..............
LOCKWASHER, 5/167 (12.9200) ............

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED,

PULLEY ASSY. (PAGE D1} (5103512) .........
PULLEY ASSY. (PAGE D1}
PULLEY ASSY. (PAGED1) ..................
PULLEY ASSY. (PAGE C1) (6103345)
PULLEY ASSY. (PAGE AT} ..................
PULLEY ASSY. [PAGEC1) (5103347) .........
PULLEY ASSY. {PAGEAY) ..................
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

SUPPORT, FAN MOUNTING

SUPPORT ... ... ... ... .. . . ...
SUPPORT .. . ... . i i,
SUPPORT .. ... ... i
SUPPORT . .. ... ... . . . ...,
SPACER, 13/32" X 7/8" X 1/8" {7.1681)
SPACER, 15/32" X 15/16" X 5/33"
{7.1888) ... .. ...
BOLT, 3/8"-16X1 1/8” {12.9001)
BOLT, 3/87.16X1 3/8" {12.9001)
BOLT, 3/87.16X3 1/4" {12.8001)

APRIL, 1981 PAGE

AR| AR} AR|AR| AR

1 1
1
1
1 1
212
414 3
4 4
2
4| 4 3
2

44 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

DETRO!I!T DI

AR

AR

AR

AR

AR

AR




DETROIT DIESEL

LFG ..

4C

4C
4aC

4C
4C
4C

PART

NUMBER . ...

5.4025

272429
450817
427564
427567
179871
103321
103322

5.4090 -

5109641
5134618
5164294
1798586
193221
179837
186612
103342
103322
103321

5.4180 -
5103718
5147472
5103678

5.4290 -
5108434

5109642
120393

5.43285 -

5137648
181360
103320
114493

5.4343 -

5.4000A FAN

- SUPPORT, FAN MOUNTING

{CONT D)

BOLT, 3/8"-18X4 1/8" (12.9001) ............
BOLT, 3/87-16X4 3/47 (12.8001) . ...........
BOLT, 7/16"-14X1 3/8" (12.9001) ...........
BOLT, 7/16”-14X1 3/4" {12.9001) ...........
BOLT, 7/16"-14X3 1/4" (12.8001) ...........
LOCKWASHER, 3/8" (12.9200) . .............
LOCKWASHER, 7/16* (12.9200) ............

BRACKET, FAN SHAFT

BRACKET (5.4290) . ... ... \vvineeannn..
BRACKET . . ooee oo,
SPACER, 7/8° X 13/32" X 1/8° (7.1581) .....
BOLT, 7/16"-14X3/4* (12.8001) ............
BOLT, 7/16"-14X% 1/4” (12.9001)...........
BOLT, 3/8"-16X3/4" (12.9001) .............
BOLT, 3/8"-16X1 3/8" {12.9001%} . ...........
WASHER, 7/16" (12.8190) .. ...............
LOCKWASHER, 7/16" {12.9200) ............
LOCKWASHER, 3/8~ (12.9200)

CAP AND SPACER, FAN HUB

SPACER({BO"THICK) ... ...................
SPACER (32" THICK) .. ....................
SPACER (B " THICK) .. ..... .. ...t

SCREW, FAN BRACKET ADJUSTING

BOLT, 85/167-18X8" . ... ...................
BOLT, 5/16"-18 X 7" ADJ. .................
WASHER, 5/16" (12.8130)

IDLER PULLEY, FAN BELT (WITH
ADJUSTING ARM)

GUIDEASSY. . ... ... . i,
BOLT, 6/167-24X2 1/2" (12.9001) . . ... .....,
LOCKWASHER, 5/16" (12,9200} ............
NUT, 5/16"-24 {12.9120)

ARM, FAN BELT IDLER PULLEY
ADJUSTING

AN ARM ASSY. INCLUDES ARM, PULLEY
SHAFT AND BUSHING WHICH ARE NOT
SOLD SEPARATELY. PLUS BEARING IN
5.4343.

APRIL, 1981 PAGE

AR

AR

AR

N RN

AR

AR

45 OF G5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

N RN

AR

MPC
TYPES,
9 9
71919
71813
1
2|12|2
41414
212
2
AR{AR| AR
111
1
212
2
212
2
AR|AR| AR
212
2|1
1 3

ENGINES

AR

AR

AR

AR

AR

AR




DETROIT DIESEL 53 MPC ENGINES
5.4000A FAN

..................... TYPES ... oveeea e
PART 9 9 9 9 1111
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 4 5 e|9|7|9]|9|o]o]o
3|(a|3]s 71718 o|lo]o
1 2|ale
5.4343 - ARM, FAN BELT IDLER PULLEY
ADJUSTING (CONT'D)
5148443 + ARMASSY. - ..ot 1
908140 BEARING .. ....ovvrennannnin, 1
179847 BOLT, 3/8"-16X2" {12.9001) ............... 1
5139928  WASHER, .10° 1D. X 13/8°0D. ............ 1
103321 LOCKWASHER, 3/8° (12.9200) ... ........... 1
102835 NUT, 3/8"16 (12.8120) ... ............v0.. 1
+ NOT SERVICED, USE 5136623.
5.4346 - BRACKET, FAN BELT IDLER PULLEY
ADJUSTING ARM STOP
5147111 SUPPORT, IDLER ARM ADJUSTING . ... ....... 1
6147467  HUB, IDLER ARM SUPPORT . ................ 1
117297 SCREW, 5/16"-18X1 3/4" FIL. HD.
(12.9010) .. .0t 1
186619 BOLT, 3/8°-16X1 1/8" (12.9001) . ........... 1
455537 BOLT, 3/8"-16X4" (12.9001) ............... 2
5196119  SPACER, 3/8" THICK {5.4025) .. ............ 1
103341 WASHER, 3/8” (12.9190) .. ... ........... 1
103321 LOCKWASHER, 3/8" {12.9200) . ............. 3
120376 NUT, 6/16°-18 {12.9120) .................. 1
102635 NUT, 3/87-16 (12.9120) ...........oovouo. 1
5.4363 - SPRING, FAN BELT IDLER PULLEY
SUPPORT SHAFT
5136664  SPRING ................ooourueeno ... 1
5.4356 - BRACKET, FAN BELT IDLER PULLEY
SPRING
147122  BRACKET .........comonimaanennn.. 1
427588 BOLT, 3/8*-16X2 1/2" (12.8001) . . .......... 2
103321 LOCKWASHER, 3/8” (12.9200) . ............. 2
MARCH, 1983 PAGE 46 OF 5.4000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES DETROIT DIESEL
5.4000A FAN ‘

..................... TYPES .. ... L,
PART 11111 }1i¥]j111]1]111111
..FIG ... NUMBER ............ NAME AND DESCRIPTION ......... gjo0jojojojoj0j0jo0o|0]jO]O
212)12|3|3{4{4|4a]a|5}|515
314|65|8}9|0i115|8]0]13
5.4010 - BLADE, FAN
NPN BLADE {CUSTOMER FURNISHED} ............ 1
4A 5128608 BLADE, 24".6 BLADE, SUCTION ............. 1
4A 5146211 BLADE, 20°-8 BLADE, SUCTION ............. 1 1 1 1
4A 5100183 BLADE, 247-6 BLADE, BLOWER .............. 1 1
4A 5108199 BLADE, 22"-5 BLADE, BLOWER . ............. 1
4A 5145212 BLADE, 20°-6 BLADE, SUCTION ............. 1
4A 51777686 BLAOE. 26°-6 BLADE, SUCTION ............. 1
4A 5162837 BLADE, 22°.6 BLADE, SUCTION ........... .. 1
4A 186625 BOLT, 5/16-18X7/8" (12.80C1) ............. 6
4A 186629 BOLT, 5/16"-18X1" (12.9001) .............. 4 4 41 4
4A 180082 BOLT, 5/16"-18X1 3/8" {12.9001}........... 4
4A 186648 BOLT, 5/16"-18X1 7/87 (129001} ........... 6
4A 179826 BOLT, 5/16"-18X2" (12.8001) .............. 6
4A 179827 BOLT, 5/16°-18 X 2 1/4" (12.9001) ......... 6
4A 179828 BOLT, 6/167-18X2 1/27 {12.9001) . ... . ... ... 6
4A 179829 BOLT, 5/167-18X2 3/47 (129001 .. ......... 6
4A 103320 LOCKWASHER, 6/167 (12.9200) ............ 41616 4 6l6]6)aje)]4]a4
5.4015 - PULLEY AND HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED.
5131207 * PULLEY ASSY, (PAGE C1){(5103347} ......... 1 1
5148441 PULLEY ASSY. (PAGE A1) .. ................ 1
5100988 * PULLEY ASSY. (PAGE D1)(51035694) ......... ]
5103612 PULLEY ASSY. (PAGEEY) .................. 1 1
5147086 PULLEY ASSY. {PAGEDY) .................. 1
5100984 * PULLEY ASSY. (PAGE D1)({5103345) ......... 1
5147083 PULLEY ASSY. (PAGED1) .................. 1
5170466 % PULLEY ASSY.(PAGE A1) .................. 1
5122868 PULLEY ASSY (PAGE AT} .................. 1
5140790 PULLEY ASSY. (PAGEBY) .................. 1
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.
% NOT SERVICED. FOR SERVICE USE
COMPONENTS.
5.4025 - SUPPORT, FAN MOUNTING
4C 5109640 SUPPORT ... ... . 1 1 1 1
4A 5126868 SUPPORT . ... ... ... i 1 1 1 1 111
8921343 SUPPORT ... ... ... ... . . . .. 2
5108945 SUPPORT ... .. i e 2
5101580 SPACER (204" L) .. ...................... 1
5101661 SPACER(4.24" L) .......... ... .. ... .. 1
186619 BOLT, 3/8"-16X1 1/8" (12,9001} ............ 4 2 2 2 212
179851 BOLT, 3/8"-16X3" {12,8001) ............... 2
186282 BOLT, 3/87-16X3 1/4"(12.8001) ............ 2 2 2 2 2] 2
450517 BOLT, 3/8"-16X4 3/4" (1298001} . ........... 2 2 2
272429 BOLT, 3/8”-16X4 1/8" {12.9001) . ........... 4 4
APRIL, 1981 PAGE 47 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




DETROIT DIESEL

..FIG ... NUMBER

4c

4C
4C
4C
4C

48
4C

4C

4C
4C
4C

PART

5.4025

1868290
427567
103321
103322

5.4080

5109641
5164294
179837
1798686
103321
103322

5.4100

186812
427564
5164294
103341
51084386
103321
103322

5.4180
5103676
5103718

5.4290
5109641
179837
5109642

179856
120393

5.4325

*

5.4000A  FAN

SUPPORT, FAN MOUNTING
(CONT'D)

BOLT, 3/8°-16X6~ (12.9001) ...............
BOLT, 7/167-14X1 3/4" (129001} ... ........
LOCKWASHER, 3/8" (128200} ..............
LOCKWASHER, 7/18" (12,9200}

BRACKET, FAN SHAFT

BRACKET ...... ... i
SPACER, 7/8" X 13/32" X 1/8" (7.1581)
BOLT, 3/8"-16X3/4" (12.9001)

BOLT. 7/16"-14X3/4" {12.9001)
LOCKWASHER, 3/8" (12.9200)..............
LOCKWASHER, 7/16" (12.9200)

SHAFT, FAN

BOLT, 3/8"-16X1 3/87 {12.8001) ............
BOLT, 7/16"-14X1 3/8* {12.9001)
SPACER. 1/8" THICK {7.1581}
WASHER, 3/8" {12.9190)
WASHER, 15/327(7.1698) ... ..............
LOCKWASHER, 3/8" (12.9200)..............
LOCKWASHER, 7/16" {12.9200)

CAP AND SPACER, FAN Hus

SPACER, .56" THICK
SPACER, .80" THICK

SCREW, FAN BRACKET ADJUSTING

BRACKET ...... ... ... . . . .. ..
BOLT, 3/87-1BX3/47 (12.9001) .............
BOLT, 6/167-18X7" .. ... .. ... ... . ......
BOLT, 7/167-14X3/4" (12.9001)
WASHER, 5/16” (12.9180) .................
* FOR 10.9" TO 11.6" FAN HEIGHT QNLY

IDLER PULLEY ASSY. FAN BELT

ASSY. INCLUDES ARM, PULLEY, SHAFT
AND BUSHING NOT SOLD SEPARATELY
AND BEARING IN 5.4332.

APRIL, 1981 PAGE

A STY Ty
olo|jojo|o0
212|213 |3
314|6|8|9
1 .

2 2
4|al24
2 2
1
2
2
2
2
3 3
ala 4
3 k|
4 4 4
3 3
4 4 4
1 1
1 2
1 1
2 2
1 1 1
2 2
1 1 1

48 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

MPC
TYPES
1111
0|00
4144
11858
41 4| 4
3
31413
3|4
3
343

-

NNNN




5 3 MPC ENGINES DETROIT DIESEL
5.4000A FAN

..................... TYPES .. ... ... ...l
PART T{1 1111131141711 1111]1
FIG .. NUMBER ............ NAME AND DESCRIPTION ......... oOjojo|jo|Oo|OjOjOojOo|O|O]O
2|2|2|3|3]4]|4j4|4|5]|6]|65
3|4|5{8|9|j0|1|6|B8]O0][1]|3
5.4325 - 'DLER, PULLEY FAN BELT WITH
ADJUSTING ARM (CONT'D)
5148443 <+ IDLERASSY. ...... . ... ... .. ... 1
5137648 GUIDE ........... . i 1
5196119 SPACER, 3/8" THICK (3.4001) .............. 1
181350 BOLT, 5/16°-24X2 3/4" (12.8001)........... 1
103320 LOCKWASHER, 5/16” (129120} ............ 1
+ NOT SERVICED, USE 5136623.
5.4332 - BEARING, FAN BELT IDLER PULLEY
2908140 BEARING . ........ ... ... i, 1
5.4347 - SUPPORT ASSY., FAN BELT IDLER
PULLEY
5147111 SUPPORT ....... .. o it 1
5147467 HUB ....... . i 1
117297 SCREW, 5/167-18X1 3/4” (12.8010) . ........ 1
1868619 BOLT, 3/87-16X1 1/8" (12,8001} ............ 1
179847 BOLT, 3/87-16X2" (12.9001) ............... 1
5139928 WASHER, SPEC. {54337} .................. 1
103341 WASHER, 3/8° (12.91980) .................. 1
103321 LOCKWASHER, 3/8" (12.9200).............. 2
120376 NUT, 6/16"-18 (1298120) ._................ 1
1026356 NUT, 3/8*16 (129120} .. ................. 2
5.4363 - SPRING, FAN BELT IDLER PULLEY
SUPPORT SHAFT
5136654 SPRING . ............ . ... oL, 1
5147122 BRACKET (5.4355)........................ 1
179849 BOLT, 3/8°-16X2 1/2" (12.9001) ............ 2
103321 LOCKWASHER, 3/8" (12.9200) .. ............ 2
MARCH, 1983 PAGE 49 OF b5.4000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




..FIG ... NUMBER

4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A

a4A
4C

5

3

MPC

PART

ENGINES

5.4000A  FAN

5.4010 - BLADE, FAN

NPN
5173871
51682837
5172003
6173872
5100183
5106199
5171229
5128508
5171228
5145211
188825
186829
179819
179823
1798286
179828
103320

5.4016

5122889
5147085
5131207
5103612
5170472
51033456
5108127

5.4025

5126868
5109840
5108945
8921343
5100202
5141945
5164294
1866819
188282
272429
450517
427567
179871
186612
186646
186288
186725
5150230
5109949
103321
103323

#*

#*

BLADE (CUSTOMER FURNISHED) ............
BLADE, 22"-6 BLADE, BLOWER ..............
BLADE, 22"-5 BLADE, SUCTION .............
BLADE, 26"-6 BLADE,BLOWER .. ............
BLADE. 22°-6 BLADE, SUCTION .............
BLADE, 24"-56 BLADE, BLOWER .. ............
BLADE, 22°-5 BLADE, BLOWER .. ............
BLADE, 26°-6 BLADE, BLOWER . .............
BLADE, 24".6 BLADE, BLOWER . .............
BLADE, 26"-8 BLADE, SUCTION .............
BLADE, 20°-8 BLADE, SUCTION .............
BOLT, 5/16"-.18X7/8" (12.8001) ............
BOLT, 5/167-18X1"{12.9001) ..............
BOLT, 5/16°-18X1 1/8” (12,9001} ...........
BOLT, 5/16"-18X1 5/8" {12.9001} . ..........
BOLT, 5/16~-18X2" (12.9001) ..............
BOLT, 5/16"-18X2 1/2" (12.9001)...........
LOCKWASHER, 5/16" {12.9200) ............

PULLEY AND HUB ASSY., FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY. (PAGE A1) ..................
PULLEY ASSY. {PAGEDT) ..................
PULLEY ASSY. {PAGE C1){5103347) .........
PULLEY ASSY. {PAGEE1) ..................
PULLEY ASSY. (PAGEB1) ..................
PULLEY ASSY. (PAGEEY) ..................
PULLEY ASSY. (PAGE D1){6106163) .........
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

SUPPORT. FAN MOUNTING

SUPPORT ...... ... ... . i
SUPPORT ... ... e e

SUPPORT .. ..
SPACER, 13/32°X7/8"X1/8" {7.1581)
BOLT, 3/87-16X1 1/8* (12.9001)
BOLT, 3/87-16X3 1/4" (12.9001)
BOLT. 3/8°-16X4 1/8" (12.9001)
BOLT. 3/8"-16X4 3/4” {12.9001) ... ..... .. ..
BOLT, 7/16°-14X1 3/4* (12.9001)...........
BOLT, 7/167-14X3 1/47 {12.9001) . . . ... . .. ..
BOLT, 3/8"-16X1 3/8” {12.9001} .. ... ... ...
BOLT, 1/2*-13X1 3/4" {12.9001)
BOLT. 3/8°-16X4 1/2" (12.9001)
BOLT. 1/2"-13X1 1/2" {12.9001) .. ..... ...
WASHER, 3/8"X1 3/16" (3.4120) . ..........
WASHER, SPL. ...
LOCKWASHER, 3/8" {12.9200} ... . ....... ...
LOCKWASHER, 1/2* {12.9200)

APRIL, 1981 PAGE

11711}
olofofojo
5|5(a|e|e
al7|ol3]|s
1
1
1
:
1
4 6
6
8
alel6|s
1
.
1
1
:
1]
1
2|2
4
2|2
2|2
4| 4
2
2
4
4] 4 84

50 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

DETROIT DIESEL

RN aMNN

sy

TYPES :
111
171
6|5
867
1
1
4
6
416
1
1
1
2
2
2
4
4| 4




DETROIT DIESEL 5 3 MPC ENGINES
65.4000A FAN

..................... TYPES .. ...
. PART 1141111111 1111111111311
LFIG ... NUMBER ............ NAME AND DESCRIPTION ......... OlojojojOolr|1|1|1]t}1]1]|1r]|
5|516j6(6(2({6|5({5 (66 /6|66
417|0|3|6|a|j6|7|8|0]|1]|2]|3]|4
5.4025 . SUPPORT, FAN MOUNTING (CONT'D)
103322 LOCKWASHER, 7/16" (12.8200) ............ 2 21212|12)2
5.4090 - BRACKET, FAN SHAFT
41C 5109641 BRACKET ...t 1 11111 1
5134618 BRACKET .......... ... ... i iiiiiiianins 1
179837 BOLT, 3/8"-16 X 3/4~ (12.8001) ............ 2 222 2
179856 BOLT, 7/16"-14 X 3/4” (12,8001%) . .......... 2 21212 2
183221 BOLT, 7/16"-14 X 1 1/4" (12,9001} ......... 2
103342 WASHER, 7/16° {(12.9190) ................. 2
103321 LOCKWASHER, 3/8" {12.9200).............. 2 2|12]2 2
103322 LOCKWASHER, 7/16" (12.8200) ............ 2 21232122
5.4100 . SHAFT, FAN
186612 BOLT, 3/8"-16X1 3/8" (12.9001) ............ 313 4 31414
427564 BOLT, 7/16-14X1 3/8* (12.9001) ........... 4 4 4144|444
5164294 SPACER, 13/32" X 7/8" X 1/B* (7.1681) ..... 313 4 31414
4ac 5108436 SPACER, 156/32" X 15/16" X 5/33"
(71598} ...... ... ... .l 4 4 4 14 14]4]|4
103321 LOCKWASHER, 3/8" (12.9200).............. 3|3 4 3|44
4C 103322 LOCKWASHER, 7/16" (129200} ............ 4 4 414 14[4] 4
54180 - CAP AND SPACER, FAN HUB
4C 5103676 SPACER (66" THICK) . ..................... 113 1 3
4c 5103718 SPACER (BO" THICK) . ..................... 1 2 1
5.4290 - SCREW, FAN BRACKET ADJUSTING .
5108434 BOLT, 5/16™18X8" ....................... 1 1
ac 5109642 BOLT, 65716 -18X7 ADJ. ................... 1 1 11111 1
4C 120393 WASHER, 5/16" (12,9190} ................. 1 1 11t 1]1
NOV, 1981 PAGE 51 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES DETROIT DIESEL
5.4000A FAN

..................... TYPES'......................
PART L% T O I I IO D R I I IR O
LFIG .. NUMBER ............ NAME AND DESCRIPTION ......... 1111111 (1)jv]1|1}]3}1
e|8|la|e6|217|7|7]7(7|7]8
6|7|8|9|1]2|3|618}|7]|9]|0
5.4010 - BLADE, FAN
NPN BLADE, CUSTOMER FURNISHED ............. 1 1
4A 5171229 BLADE, 267-6 BLADE, BLOWER . . ............ 1 1
4A 5177766 BLADE, 2676 BLADE, SUCTION ............. 1
4A 5173872 BLADE, 22°-6 BLADE, SUCTION ............. 1 1 1
4A 5173871 BLADE, 22"-6 BLADE, BLOWER . . ............ 1 1
4A 5128508 BLADE, 24-6 BLADE, BLOWER .. ............ 1
4A 5100183 BLADE, 24"-6 BLADE, BLOWER .. ............ 1
4A 186625 BOLT, 5/168"-18X7/8" (12.9001) ............ 8
4A 186629 BOLT, 5/16"-18X1" (129001} .............. -] 6
4A 180082 BOLT, 6/16"-18X1 3/8° {(12.9001) . .......... 6 6
44 179823 BOLT, 5/16"°.18X1 5/8" (12.9001) ... ........ -]
4A 179828 BOLT, 6/18°-18X2" (129001} .............. 6
4A 179828 BOLT, 5/16"-18X2 1/8" (12.90Q1)........... 6 6
4A 179830 BOLT, 5/16".18X37 (12.9001) .............. 8
4A 103320 LOCKWASHER, 5/16" (12.9200} ............ 6| 68(65|6|6|6 6 6166
5.4015 - PULLEY AND HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.
5103345 PULLEY ASSY. (PAGEE1) .................. 111
5103347 PULLEY ASSY. (PAGEE?T) ............c0u.nn L O T T T T I T A T O O A

5.4025 - SUPPORT. FAN MOUNTING

4C 5109840 SUPPORT . ... e 111111 1]1 111
51419456 SUPPORT ... ... . e 1 1 1
450617 BOLT, 3/8”-16X4 3/4" (128001) ............ 212222212212 |2]|]2}2
4275867 BOLT, 7/16"-14X1 3/4° (129001} ........ ... 2|121212)2}2]2 212
179871 BOLT, 7/16°-14X3 1/4" {12.9001) .. .. ... ..., 2 2 2
103322 LOCKWASHER, 7/16" (12.9200) ............ 212 (212122221212 ]2}2

5.4080 - BRACKET, FAN SHAFT

4C 5109641 BRACKET ... ... ... ... ... . . .. 111 1 1 1 1 1
5134618 BRACKET .. ... .. . . ... .. . i 1 1 1 1
179837 BOLT, 3/87-18X3/4" (128001 ............. 212122 2 22
179866 BOLT, 7/16"-14X3/47 (129001} ............ 212122 2 2|2
193221 8OLT, 7/16°-14X1 1/4" (12.9001) ... ... ..... 2 2|2 2 2
103342 WASHER, 7/16" (129190} ................. 2 2|2 2 2
103321 LOCKWASHER, 3/8" {12.8200).............. 2421212 2 2| 2

103322 LOCKWASHER, 7/16* (12.9200)

5.4100 - SHAFT, FAN

4C 427564 BOLT, 7/16"-14X1 3/8" {12.9001) .. ......... 4t 41414 4]|]4]4(4]4]4] 4] 4

4C 5108438 WASHER, 15/32" (7.1598) ... ... ........... 414141 4| 44|44 4]4{ 4] 4

4C 103322 LOCKWASHER, 7/16" (12.9200) ............ 4t 4| 4| 4|41 4]|4|414]4]4] 4
APRIL, 1981 PAGE 52 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




DETROIT DIESEL 5 3 MPC
5.4000A FAN

ENGINES

..................... TYPES ... ...
PART 1Y)Vttt 1f1p1q1
..FIG...NUMBER ............ NAME AND DESCRIFTION ......... T rvj1y111]111t1]11
6|6|lea|6|7|7]|717|7|7]7]|8
5|7|8|9[1)2|3}|5|6(7}9]|0
5.4180 - CAP AND SPACER, FAN HUB
41C 51036786 SPACER({(B8”" THICK) .............cvvvnt. 3|21 11 3 3
5.4290 - SCREW, FAN BRACKET ADJUSTING
5108434 BOLT, 5/16"18X5" ..................c0nn. 1 11 ¥ 1
4C 5109642 BOLT, 5/16°-18 X 7" ADJ. ................. I 1 111
4C 120393 WASHER, 5/16” (12.9190) ...... . .......... LI I I O O R t{1]11+%1]1
APRIL, 1981 PAGE 53 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




DETROIT DIESEL

..FIG ...

4A
4A
LY
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A
4A

aA
4c

5.4010

NPN
6173871
5171228
5100183
5128508
5171229
5106199
5172003
6173872
186629
186648
179826
271485
179828
179829
179830
179830
103320

5.40156 -

NPN

5103347
5103594
6103418

6145534 +

5.4025 -

6126868
5109640
8921343
51419486
5108945
5101580
5101661
5164294
186619
186282
272429
9409914
460517
186290

5.4000A FAN

- BLADE, FAN HIGH LOW AND

CRANKSHAFT MOUNTED

BLADE, CUSTOMER FURNISHED . ............
BLADE, 22"-6 BLADE, BLOWER ..............
BLADE, 26"-6 BLADE, SUCTION ... ..........
BLADE, 24"-6 BLADE, BLOWER ..............
BLADE, 24"-6 BLADE, BLOWER ..............
BLADE, 26"-6 BLADE, BLOWER ..............
BLADE, 22°-56 BLADE, BLOWER ..............
BLADE, 26"-6 BLADE, BLOWER ..............
BLADE, 22°-6 BLADE, SUCTION .............
BOLT, 5/16"-18X1" {(12.9001) ..............
BOLT, 5/16°-18X1 7/8" (12.9001) ... ........
BOLT, 5/16°-18X2" {12.9001) ..............
BOLT, 5/16"-18X2 3/8° (12.9001) ...........
BOLT, 5/16°-18X2 1/2" (12.8001) ...........
BOLT, 5/16°-18X2 3/4" {12.9001) ...........
BOLT, 5/16"-18X3" (12.9001) ..............
BOLT, 5/16*18X3" (12.9001) ..............
LOCKWASHER, 5/16" (12.9200) .............

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY. {CUSTOMER FURNISHED) ......

PULLEY ASSY. (PAGEE1} ...................

PULLEY ASSY. (PAGEE1} ...................

PULLEY ASSY.{PAGEET) ...................

PULLEY ASSY. (PAGE D1)(510351%12) .........

+ NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

SUPPORT, FAN MOUNTING

SPACER, 13/32"X7/8"X1/8” (7.1581)
BOLT, 3/8"-16X1 1/8* (12.8001)
BOLT, 3/8"-16X3 1/4* (12.9001)
BOLT, 3/8"-16X4 1/8" (12.9001)
BOLT, 3/8"-16X4 1/4” (12.9001)
BOLT, 3/8"-16X4 3/4” (12.8001) ............
BOLT, 3/8"-16X6~" (12.9001) ................

NOV., 1884 PAGE

54 OF

§.4000A

COPYRIGHT 1984 GENERAL MQTORS CORPORATION

MPC
TYPES
11111
1|11
alale
o|l1]2
1 1
1
6
6
1
1
,
1
1]
3
2
2
2|2

ENGINES




DETROIT DIESEL 5 3 MPC ENGINES
5.4000A FAN

..................... TYPES .ot
PART T 17y ity 1p11111}1
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 11 {1]1 v )1t 1|1i1]1]|2]|2
g|s|(Bi{B|8|8|l9|9|9|{9|jai1]2
1/3)ajlel7|9ioj1i2|(3)a]j2]3
5.4025 - SUPPORT, FAN MOUNTING
(CONT'D)
427587 BOLT, 7/16"-14X1 3/4" {(12.9001) . .. ........ 212)2]2 212 2
- 100152 BOLT, 7/16"-14X3" (12.8001) .............. 2
179871 BOLT, 7/16*-14X3 1/4" (12.9001) ... ........ 2
103321 LOCKWASHER, 3/8” (129200} . ............. 41 4 4] a
103322 LOCKWASHER, 7/18" {12.9200} ............ 212f(2121212|21{2 2
5.4090 - BRACKET, FAN SHAFT
4C 5109641 BRACKET .. ... it 11 v 111 1
5134818 BRACKET oottt 1 1
179837 BOLT, 3/8"-16X3/4" (12.900%) ............. 21212 212 2
179866 BOLT, 7/16°-14X3/4” (12.8001) ... ......... 2l2(2]212]2 2
179868 BOLT, 7/187.14X1° (12.9001) ... ........... 2
193221 BOLT, 7/16*-14 X 1 1/4" (12.9001) ......... 2
103342 WASHER, 7/16" {12.9190) ... .. ............ 2 2
103321 LOCKWASHER, 3/8” (12.9200) . .. ........... 21212 2|2 2
103322 LOCKWASHER, 7/16* (12.9200) ............ 212)2{2(2]2]212 2
5.4100 - SHAFT, FAN
5103370 SHAFT e . 1
7450941 BEARING (5.4 110} ..\ oot e ee e, 1
9032086 BEARING (5.4110) . ........o0vuurinnnn... 1
186612 BOLT, 3/8"-16X1 3/8° (12.9001) . ........... 4 ala
4c 427584 BOLT, 7/16"-14X1 3/8" (12.9001) . . ......... 4alajalalalalala 4
5164294 SPACER, 13/32" X 7/8" X 1/8" (7.1581) .. ... 4 a|a
ac 51084386 SPACER, 15/32°X16/16"X5/32*
(7A598) ... afalalalalala)a 4
103321 LOCKWASHER, 3/8° (12.9200).............. 4 41 4
4c 103322 LOCKWASHER, 7/16” {12.9200} ............ alalalalalalala 4
5.4140 - RETAINER, FAN SHAFT BEARING
9409060 BOLT, 1/27.20 X 1 1/2" LOCK {12.9001) ..... 1
5104317 WASHER (5.4235) . ... ... .o 1
5.4150 - SEAL, FAN SHAFT
5103951 SEAL .o 1
5.4180 - CAP AND SPACER, FAN HUB
5102475 CAP, W/1/8" PIPETHREAD . . ............... 1
4ac 5103676 SPACER, .56 THICK . ..............o. ... .. 2l 2{2]1 3 3
5103871 SPACER, .80 THICK . ...... ... ... ........ 1
APRIL, 1981 PAGE 55 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES _ DETROIT DIESEL
5.4000A FAN

..................... TYPES . .....................
PART S O O O O I I O O I IO A I
LFIG .. NUMBER ............ NAME AND DESCRIPTION ......... 111y (11111t 111]12)]2
s8|8|8a|8|8|B|9]|9|9]|92|9]|1]2
113;,4/6{7|9]0)1]2|/314/2!3
5.4180 - CAP AND SPACER., FAN HUB
{CONT'D)
48,C 5103718 SPACER, 80" THICK ...................... 1 11271 2 1 191
455322 FITTING LUBE RELIEF (12,9640} .............
179827 BOLT, 5716718 X 2 1/47 (12.8001) ......... 8
103320 LOCKWASHER, 5/16" (12,9200} ............ 6
5.4290 - SCREW, FAN BRACKET ADJUSTING
5108434 BOLT, 5/18"-18X56" .. .......... ... .. oounn. 1 1
4C 5109642 BOLT,5/16-18 X 7" ADJ. .................. 1111111 ]1}]1 1
4c 120393 WASHER, 5/16 (12.8180) . ................. £ T T T T O IR O R 1
APRIL, 1981 PAGE 56 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION



..FIG ... NUMBER

4A
44
4A
4A
4A

4A
44
4A
4A
4A
4A
4A
4A
4A
4A
4A

4C
44

DETROIT DIESEL

PART

5.4010 -

PN

177871
5173871
5173872
5100183
5124701
5119014
5171229
5106367
1868256
186629
186624
1866848
179824
179828
186643
179829
103320

5.401%5

5170456 *

5103694
5103347
5170472
5122869
5132601
5122868
5128502
5103348
5103512
5140790

5.4025 -

5109640
5126868
5108945
9409079
186619
9409215
188612
188282
272429
450517
427564
427567
5108436

103321
103322

$.4000A  FAN

BLADE, FAN

BLADE (CUSTOMER FURNISHED)
BLADE, 28" -8 BLADE, SUCTION
BLADE, 22" -6 BLADE, BLOWER

BLADE, 22" -6 BLADE, SUCTION
BLADE, 24° -6 BLADE, BLOWER
BLADE, 24-.6 BLADE, SUCTION
BLADE, 22".5 BLADE, BLOWER

BLADE, 26".6 BLADE, SUCTION
BLADE, 22°-6 BLADE, SUCTION
BOLT, 5/16".18 X 7/8" (12.9001)
BOLT, 5/16"-18X1" (12.9001)
BOLT, 5/16"-18 X 1 1/4" (12.9001)
BOLT, 5/16°-18X1 7/8" {12.9001)
BOLT, 5/16"-18X1 3/4" (12.2001)
BOLT, 5/16"-18X2 1/2" (12.8001)
BOLT, 6/16"-18 X 2 1/18" (12.9001)
BOLT, 5/16°-18X2 3/4" (12.9001)
LOCKWASHER, 5/16" {12.9200)

- PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY. (PAGE A1)
PULLEY ASSY. (PAGE E1)
PULLEY ASSY. (PAGE E1)
PULLEY ASSY. (PAGE B1)
PULLEY ASSY. (PAGE A1}
PULLEY ASSY. (PAGE A1}
PULLEY ASSY. (PAGE A1)
PULLEY ASSY. (PAGE A1)
PULLEY ASSY. (PAGE E1)
PULLEY ASSY. iPAGE E1)
PULLEY ASSY. (PAGE B1)
* NOT SERVICED, FOR SERVICE USE
COMPONENTS.

SUPPORT, FAN MOUNTING

SUPPORT
SUPPORT
SUPPORT
BOLT, 3/8".16 X 7/8" (12.8001)
BOLT, 3/8*-18 X 1 1/8" {12.9001)
BOLT, 3/87.16 X 1 1/4” {12.9001)
BOLT, 3/8"-16 X 1 3/8” {12.9001)
BOLT, 3/87-16 X 3 1/47 {12.8001)
BOLT, 3/8"-16 X 4 1/87 {12.9001)
BOLT, 3/8"-16X4 3/4" {12.9001)
BOLT, 7/167-14X1 3/8" (12.9001)
BOLT 7/167-14X1 3/4" {12.9001)
WASHER, 15/32"X15/16"X5/32"

{7.1598)
LOCKWASHER, 3/8" (12.9200)
LOCKWASHER, 7/16" (12.9200)

APRIL, 1981

5 3
SAITEPRPUPISSRPRTISS
...... 2|213|3|3|3
2zl211|1]2]4a
6|leis|[9jo]1
...... 1
...... 1
...... 1
...... 1 1
...... 1
o 4 a
o 4
e
L 8
...... 6|ala g§1{a
...... 1
...... 1
...... 1
...... 1
...... 1
...... 1
...... 1 : 1
...... 1{1]1 1
o 2212 2
...... 3
...... als|s3
...... 2]2]|2 2
R I 2
...... 4 4
...... 2 2
...... 4 4
...... 7177 4
...... 6 6

PAGE 57 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

NN -

n

c ENGINES

R T RRRREEE
3|]3|3]|3
g9|9|19|9
5l86|7]|8
1

1
1
1
4
-]
6
4|1 6| 6
1
1
1
1
1
1] 1
2
21 2
3] 3 4
2] 2
4
2
4
2
4
717 8
5]




DETROI1T DIESEL

PART

..FIG ... NUMBER

4C

4C
4C
4C
aC

5.4000A  FAN

5.4090 - BRACKET, FAN SHAFT

510986841
5164294
179837
179856
103321
103322

BRACKET
SPACER, 7/8" X 13/32" X 1/8" (7.1681)
BOLT. 3/8"-16X3/4" (12.9001)

BOLT, 7/16"-14X3/4" {12.9001)
LOCKWASHER, 3/8" (12.9200)
LOCKWASHER, 7/18" (12.9200}

APRIL, 1981 PAGE

57.1 OF

5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

ENGINES

-

NN




5 3 MPC ENGINES DETROIT DIESEL
£.4000A FAN

..................... TYPES . .....................
PART 111111y v11p1111{111
..FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 212]3|3|3|3|3|3|313}3]|3
2|1211|1]2)a|6|8|9]|8|98
6lelB|o2|O0|j1]|3]|3|516j7|8
5.4180 - CAP AND SPACER, FAN HUB
6125022 SPACER (B8 THICK)..........ovvvneeannn 1
48.C 6103718 SPACER(BO" THICK} . ..........oiivnvnen 2 1
4C 5103676 SPACER(B56" THICK) . ...........oviviinnnn 1 2
65.4290 - SCREW, FAN BRACKET ADJUSTING
4C 5109642 BOLT, B/16"18X7"ADJ. ....... ... 0vnnts 1 1 1
4aC 120393 WASHER, 5/167 (129180} ............. ..t 1 1 1
5.4325 - IDLER PULLEY, FAN BELT WITH
ADJUSTING ARM
6136623 ARM .. e e 1
6137548 GUIDE ......... . ettt 1
181350 BOLT, 5/16"-24 X 2 3/4" (12.9001) ......... 1
187234 BOLT, 3/8"-24 X 2 7/8" (12.8001) .......... 1
6137237 WASHER, 3/16" X 1 3/8"{6.4337) .......... 1
103320 LOCKWASHER, 5/16” {12.9200) ............ 1
103321 LOCKWASHER, 3/8" (12.9200) . . ............ 1
114493 NUT, 6/16"-24 {12.8120) .................. 1
103028 NUT, 3/8"-24 (128120} ..........c.covu... 1
5.4343 - ARM, FAN BELT IDLER PULLEY
ADJUSTING
65137740 DEFLECTOR AND BUSHING ASSY. ........... 1
6137608 SLEEVE .. ... . ..t iiannnenn 1
9409023 BOLT, 5/16"-24 X 1 3/4* (12.9001) ..... ... 1
5171344 ‘WASHER, 5/16~ (28830} .................. 1
103320 LOCKWASHER, 5/16” (12.9200) ............ 1
5.4347 - SUPPORT ASSY. FAN BELT IDLER
PULLEY i
5137031 SUPPORT .. ... ... e 1
5137625 HUB .. ... et 1
186654 BOLT, 5/16%-24 X 1 1/8” (12.8001) ......... 1
186619 B0OLT, 3/8"-16 X 1 1/B" (12.9001) .......... 1
186626 BOLT, 7/16*-14 X 1 5/8” (12.8001) ......... 1
191309 BOLT, 7/16"-14 X 2 1/8" (12.9001) ......... 1
103321 LOCKWASHER, 3/8" (12.9200).............. 1
114493 NUT, 5/16"°-24 {12.9120) .................. 1
5.4353 - SPRING, FAN BELT IDLER PULLEY
SUPPORT SHAFT
56136654 SPRING . ........... ... ... ..iiin.n, 1
6137768 SPRING ............ ... ... ... i, 1
5.4365 - BRACKET, FAN BELT IDLER PULLEY
SPRING
5137040 BRACKET .......... ... .. . iiieiinnnns, 1
427588 BOLT, 3/8*-18 X 2 1/2" (12.8001) .......... 2

NOv., 1981 PAGE 58 OF 6.4000A
COPYRIGHT 1981 GENERAL MOTORS CORPORATION




DETROIT DIESEL 53 MPC ENGINES
5.4000A FAN

..................... TYPES . ...........oiiian
PART 1111 {11 1(17141(11{t{i1¢(1
FiG NUMBER ............ NAME AND DESCRIPTION ......... 4141414444 |aja|a|4jala]|4
O|lojofo|ojol1|1i1]|2l2]212]|2
oj1|3|]4|6|8|2|8|9{01j1]|a|6]7
5.4010 - BLADE, FAN
NPN BLADE {CUSTOMER FURNISHED) ............ 111 1 1 TPt
4A 5162837 BLADE, 22°-5 BLADE, SUCTION . ............ 1 1
4A 5124701 BLADE, 2478 BLADE, SUCTION . ............ 1
4A 5177766 BLADE, 267-6 BLADE, SUCTION ............. 1
4A 5108199 BLADE, 22°-5 BLADE, BLOWER ., . ............ . 1
4A 5171228 BLADE, 26"-6 BLADE, SUCTION ............. 1
4A 186829 BOLT, 5/16"-18X17 {12.8001) .............. 4 4
4A 186625 BOLT, 5/167-18X7/8° (12.8001) ............ 4 6
4A 179819 BOLT, 5/16"-18 X 1 1/8" (12.9001) ......... 6
4A 179824 BOLT, 5/16°-18 X 1 3/4* {12.9001) ......... 4
4A 103320 LOCKWASHER, 5/16" {12.9200} ............ 4 4 4 4:616
5.4015 - PULLEY AND HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED BELOW.
5100984 -+ PULLEY ASSY.{5103345).................. 1
5103346 PULLEY ASSY. (PAGEET) .................. 1
5170466 + PULLEY ASSY. (PAGEAT) .................. 1
5122868 PULLEY ASSY. (PAGEAT) ... ............... 1
5170472 PULLEY ASSY. (PAGEB1) .................. 1 1
5126502 PULLEY ASSY. (PAGE AT} .................. 1 1
§1228489 PULLEY ASSY. (PAGE AT} .................. 1 1
51326801 PULLEY ASSY. [PAGEAT) .................. 1
51035612 PULLEY ASSY. (PAGEE1) .................. 1
5103347 PULLEY ASSY.{PAGEET) .................. 1
¥ NOT SERVICED, USE 5116483 PULLEY,
9056 19 BEARING, 5140234 BRACKET.
4+ NOT SERVICED, USE PART NUMBER IN
PARENTHESES.
6.4025 - SUPPORT, FAN MOUNTING
4A 5126868 SUPPORT .. ... .. i, 11111 Tt 111141 1
8921343 SUPPORT ... ... .. . 2
5108945 SUPPORT . ....... ... ... . . .. 2
4C 5109640 SUPPORT . ... ... . ... .. 1
4A,C 5108436 SPACER, 15/32" X 15/16" X 5/32"
(7.1898) .. ... ... 4| 4 1 4
5164294 SPACER, 7/8" X 13/32” X 1/8” (7.1681) ..... 3{3f313|313|3{3]4]3]|4
186619 BOLT, 37816 X 1 1/8° (129001 .......... 21212121212 |2|2 2
186612 BOLT, 3/8"-16 X 1 3/8" {12,300t} .......... 313131333 |3|3la|]3]a
186282 BOLT, 3/8°-16 X 3 1/4" (12.9001) .......... 2(212)2j2(2})2/|2 2
272429 BOLT, 3/8"-16 X 4 1/8" (12.8001) .......... 4 4
450517 BOLT, 3/8"-16 X 4 3/4” (12.9001) .......... 212 2
427564 BOLT, 7/16"-14 X 1 3/8” (12.9001) ......... 4| 4 4
427587 BOLT, 7/167-14 X 1 3/4" (12,3001 ......... 212 2
103341 WASHER, 3/8" (12.9190) ... ............. .. 3 3 3
103321 LOCKWASHER, 3/8” (12.9200).............. V717171 7{7]|7]7|8]7]¢8
103322 LOCKWASHER, 7/16" {12.9200} ............ 6] 6 6
APRIL, 1981 PAGE 59 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




53 MPC ENGINES DETROIT DIESEL
5.4000A FAN

..................... TYPES ...... ... ... oL,
PART TPty t1jit1r111191 1111111171
LFIG L. ONUMBER ... ... NAME AND DESCRIPTION ......... 414j4(4(4]4|4|a]4|a4]4|a|4s|4
- |9fofojOo|Oo|o|t1[1|V][2|2}2|2]|2
o(1{3{4|6|8B8|l2|8|9{0|1]|]4|5]|7
5.4090 - BRACKET, FAN SHAFT

4aC 5109841 BRACKET ......... ... it 1] 1
5134618 BRACKET .. ......... ... .. .. ... v, 1

4c 179837 BOLT, 3/8°.16 X 3/4° (129001} ............ 2|2

4C 179868 BOLT, 7/16"-14 X 3/4" {12.9001) ........... 2] 2
193221 BOLT, 7/18"-14 X 1 1/47 (12,9001} ......... . 2

4C 103321 LOCKWASHER, 3/8" (12.9200).............. 2|2
4C 103322 LOCKWASHER, 7/16” (12.9200) ............ 22 2
103342 WASHER, 7/16° (12.9180) ................. 2

5.4180 - CAP AND SPACER, FAN HUB
5125022 CAP AND SPACER ASSY. (INCLUDES
CAPY . e 1
5.4290 - SCREW, FAN BRACKET ADJUSTING

5108434 BOLT, 65/16"-18 X 6" SPL. .. ............... 1

4C 5109642 BOLT, 5/18"18 X 7" SPL. .. ............... 111

4C 120393 WASHER, 6/16" (12,9990} ., ............... 111

APRIL, 1981 PAGE 60 OF 6.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




.FIG .. NUMBER

4A
4A
4A
4A
4A

4A
4A
4A
4A
4A
4A
4A

4C
4A
4C

PART

5.4010 -

NPN
5171228
5100183
51068199
5171229
5145212
5177766
186270
179828
186825
186629
186648
179827
103320

5.4016 -

5103345
103512

5170458 % PULLEY ASSY. (PAGE A1)

5103347
5103352
5103694
5103349
5148517

5.4025 -

5109640
5108945
5126868
51419456
5108436

5164294
427567
272429
186619
186282
179871
186612
427564
4505617
103321
103322

DETROIT DIESEL

5.4000A FAN

BLADE, FAN

BLADE (CUSTOMER FURNISHED) ............
BLADE, 267-6 BLADE, SUCTION .............
BLADE, 24"-8 BLADE, SUCTION .......... ...
BLADE, 24°-5 BLADE, SUCTION .............
BLADE, 26"-8 BLADE, SUCTION .............
BLADE, 207.6 BLADE, SUCTION .............
BLADE, 267-6 BLADE, SUCTION .............
BOLT, 5/167-18 X 3 1/2° (12.8001) .........
BOLT, 65718718 X 2 1/2" {12.9001) .........
BOLT, 5/18"-18 X 7/8 (12.9001) ...........
BOLT, 5/16°-18 X 1" (12.9001) . ............
BOLT, 5/167-18 X 1 7/8° {12.9001) .........
BOLT, 5/16"-18 X 2 1/47 (12,9001} .........
LOCKWASHER, 6/16" (128200} ............

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY.(PAGEET) ..................
PULLEY ASSY. (PAGEEY) ..................
PULLEY ASSY. (PAGEE1} ..................
PULLEY ASSY. {PAGEET} ..................
PULLEY ASSY. (PAGEE1) ..................
PULLEY ASSY. (PAGEEY ..................
PULLEY ASSY (PAGEEY) ..................
% NOT SERVICED, USE COMPONENTS.

SUPPORT, FAN MOUNTING

SPACER, 15/32" X 15/16° X 5/32*

TABIBY . i
SPACER, 13/32* X 7/8* X 1/8” (7.1581}
BOLT, 7/167-14 X 1 3/4" (12,8001}
BOLT, 3/87.16 X 4 1/8” (12.9001)
BOLT, 3/8".16 X 1 1/8" (12.9001)
BOLT, 3/8°-16 X 3 1/4* {12.9001)
BOLT, 7/16"-14 X 3 1/4" (12.9001}
BOLT. 3/8"-16 X 1 3/8” (12.9001} ..... .....
BOLT, 7/18".14 X 1 3/8" (12.9200) ....... ..
BOLT. 3/87.16 X 4 3/4" (12.9001} ..........
LOCKWASHER, 3/8° {(12.9200)..............
LOCKWASHER, 7/16* {12.9200)

APRIL, 1981 PAGE

1]1
41 4
4|4
ol|l2
1
1
6
6
6|86
1
1
1
2
4
4
2
4
4
4
2
8
6
6t OF

11111
4)a)a
4alala
a|8|7
1
1
1
8
6
6 6
1
1
.
2
1
1
4
al3
4
2
2
2
3
4 4
2
8|7
8
5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

M P
TYPES
111
4] 4
617
714
1
1
6
6
1
1
2
1
4
4
4
2
4
2
8
6




5

. .FiG

4C

48,C
4C

4C

3 MPC ENGINES
5.4000A FAN
PART
... NUMBER ... ......... NAME AND DESCRIPTION .........

5.4090 - BRACKET, FAN SHAFT

5109841 BRACKET ........ ... .. i,
5134818 BRACKET .......... ... . ... .. . iiiviinn,
179858 BOLT, 7/16°-14 X 3/4" (12,9001} ...........
179837 BOLT, 3/8°-16 X 3/4" (12.9001) ............
193221 BOLT, 7/1687-14 X 1 1/4" {12.9001) .........
103321 LOCKWASHER, 3/8" (12.9200)..............
103322 LOCKWASHER, 7/18" (12.8200) ............
103341 WASHER, 3/8" (12.9190) ..................
103342 WASHER, 7/16" (12.8180) .. ... ... .........
5.4180 - CAP AND SPACER, FAN HUB
5103718 SPACER, 80" THICK ......................
5103678 SPACER, B&" THICK ......................
5.4290 - SCREW, FAN BRACKET ADJUSTING
5109842 BOLT, 5/167-18 X 7" SPL. (12.9001) . ........
5108434 BOLT, 5/167-18 X 5" SPL. {12.9001} .......,.
120393 WASHER, /16" (129190} .. ...............

APRIL, 1981 PAGE

OETROIT DIESEL

Tttt 1]1
a|lalalajala
aiaf{alalaie
o|2|al8|7]e
1

1
2
2

2
2
2 2

2
3|{1]1 2
1] s
1

1
1 1

62 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

111111111
4|14|4 (4] 4
7|8{8{8|8
5i0{1{4}|8
1
i
2
2
212
2

2
]
1
11t




DETROIT DIESEL 5 3 MPC ENGINES
5.4000A FAN

..................... TYPES ...
PART T{A1 11y prpr1(111(1
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 4/6|6|6l6}656|6|6]6)6{86]|85]8
glojolojo]olal1lala|rl1]|2
6|lo|e|7|B8|9lo|1][2i3|6|9]0
5.4010 - BLADE, FAN HIGH LOW AND
CRANKSHAFT MOUNTED
NPN BLADE (CUSTOMER FURNISHED) ............ 1)1
4A 5177768  BLADE, 26°-6 BLADE, SUCTION ............. 1
4A 5162837  BLADE, 22°-5 BLADE, SUCTION ............. 1
4A 6173872  BLADE, 22"-6 BLADE, SUCTION ............. 1 1
AA 5128608  BLADE. 24"-6 BLADE, SUCTION ............. 1
4A 5106367  BLADE, 22*-6 BLADE, SUCTION ............. 1
aA 5175738  BLADE, 28"-6 BLADE, SUCTION ............. 1
aA 5124701 BLADE, 24"-6 BLADE, SUCTION ............. 1
4A 5140100  BLADE, 24"-6 BLADE, BLOWER . ... ....... ... 1
4A 5171228  BLADE, 26*-6 BLADE. SUCTION ............. 1] 1
4A 179828 BOLT, 5/16"-18X2 1/2" (12.9001) . .......... 6 6
aA 186648 BOLT, 5/167-18X1 7/8" (12.9001)........... 4 6
aA 186625 BOLT, 5/16"-18X7/8" (12.8001) ............ 4
aA 186271 BOLT, 5/16°-18X3 3/4" (12.8001) . .......... 6
aA 186624 BOLT, 5/16"-18X1 1/4” (12.8001) .. ......... 6
aA 179822 BOLT, 5/16°-18X1 1/2" (12.9001}..... . ..... 66
aA 179830 BOLT, 5/16*-18X1 5/8” {12.9001) ........... 6
aA 179829 BOLT, 5/16"-18X2 1/2" {12.8001) . .......... 6
aA 186629 BOLT, 5/16°-18X1" (12.9001) .............. 4
4A 103320 LOCKWASHER, 5/16° (12.9200) ............ 6{4|a|ls|e]s ale|s 66
5.4015 - PULLEY AND HUB ASSY., FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.
8921168  PULLEY ASSY.(PAGEET) .................. 1 1
4A 5122868  PULLEY ASSY. (PAGEA1) ... .............. 1
5170466 % PULLEY ASSY. (PAGE A1) ...........o oo, 1 1
5103612  PULLEY ASSY.{PAGEEY) ............... ... 1 1 1
5103362  PULLEY ASSY.{PAGEE1} .................. 1
5103347  PULLEY ASSY. (PAGEE1} ............... ... 1
5103345  PULLEY ASSY. (PAGEET) ... ............ 1
5103349  PULLEY ASSY. (PAGEE1) .................. 1
5104361 PULLEY ASSY. (PAGEE1) .. ................ 1
% NOT SERVICED, USE COMPONENTS.
5.4025 - SUPPORT, FAN MOUNTING
5108945  SUPPORT .............cooouimieniiin., 2 2] 2 2|2
4A 6126868  SUPPORT ..............coovoooiil 111 1
ac 6109640  SUPPORT ...........ooooooiiil 1] 1]
8921343  SUPPORT ..............c0o'coonnniin, 2
4A 5164294  SPACER, 7/8*-13/32"X1/8" (7.1681) ... .. ... a|3|3[a]a 3|4 a|a
4A 272429 BOLT, 3/8"-16X4 1/8” (12.9001) ............ 4 a| 4 4 4| a
4A 186612 BOLT, 3/8"-16X1 3/8" (12.9001) ............ 4| 3}3jajs 3| a 4| a
4A 186619 BOLT, 3/8*-16X1 1/8” (12.9001) . . .......... 2] 2 2
4A 186282 BOLT, 3/8°-16X3 1/4" (12.0001) .. .......... 2| 2 2
4c 427567 BOLT, 7/167-14X1 3/4° (12.9001)........... 2| 2 2| 2
4C 450517 BOLT, 3/8"-16X4 3/4” (12.9001)...... ... ... 2] 2 2| 2
4C 427564 BOLT, 7/16"-14X1 3/8" {(12.9001) . . ... ... ... a{4 afa
4C 5108436  WASHER, 15/32"X16/16"X5/32"
(7A59B) ... al 4 a|a
4A 103321 LOCKWASHER, 3/8" {12.9200) . .. ........... s|l7|7}8]|s8 7] 8 8ls8
4c 103322 LOCKWASHER, 7/16" (12.9200) ............ 6] 6 6|6
MARCH, 1983 PAGE 63 OF 5.4000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




5§53 MPC ENGINES DETRO!T DIESEL
5.4000A FAN

..................... TYPES ......................
PART 11111111y 1111111141
..FIG...NUMBER ., ........... NAME AND DESCRIPTION ......... 4]6|5|656|5|6|5|65|6|6{6!56|5
lojJOojOojOiO]1l1]1]t1irv]1]2
é6|lo|8e|7|8|9|0}j1|2|3|6|9]|0
5.4180 - CAP AND SPACER, FAN HUB
4B.C 5103718 SPACER, .BO"THICK ...................... 2 211 1]11]1
4B 6147472 SPACER, 32" THICK ...................... 3
4B 6103676 SPACER, B THICK ... .................. 3 1 11211
5.4290 - SCREW., FAN BRACKET ADJUSTING .
4B 5134618 BRACKET ........ ... ... .. i iiiiiiint, 1
4C 5109641 BRACKET ........ ..ottt i 1 1101
4ac 5108434 BOLT, 5/16"-18X5" SPL. (12.9001) .... ...... 1
4A 183221 BOLT, 7/167-14X1 1/4" (12.9001) . .......... 2
4A 179837 BOLT, 3/87-16X3/4" (12.9001) ............. 2 2
4A 179866 BOLT, 7/16"-14X3/4" {12,8001) ............ 2 212
4A 103342 WASHER, 7/16” (129190} ................. 2
4C 120393 WASHER, 6/16" (12.9180) ................. 1 111
4A 103322 LOCKWASHER, 7/16" {12.8200) ............ 212 212
4A 103321 LOCKWASHER, 3/8" {12.8200).............. 2
NOV., 1981 PAGE 64 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION



DETROIT DIESEL

PART

..FIG ... NUMBER.. ..

4A
4A
4A
4A

4A
4A
4A
4A
4A
4A
4A

4A
4A
4A
4A

4A
ac

4AB
4A
44
4A
4A
4AB

4Cc

4C
ac

4B,C
4AB

5.4010 -

5177871
5162837
5100183
5128508
5145212
5172003
6106199
5124701
179823
1866256
186648
186270
180082
179827
179828

-179824

103320

6.4016 -

5103346
5103360
5122869
5103612
51033456
5170456
5122868
5103347
5132601

5.4025 -

6126868
8921343
5109640
5108945
5164294
89409079
186619
9409215
186282
186612
272429
450617
427564
427667
5108436

103322
103321

# PULLEY ASSY. (A1)

5.4000A FAN

BLADE, FAN HIGH LOW AND
CRANKSHAFT MOUNTED

BLADE, 28°-6 BLADE, SUCTION
BLADE, 22°-5 BLADE, SUCTION
BLADE, 24--8 BLADE, BLOWER
BLADE, 24”-6 BLADE, SUCTION
BLADE, 20°-6 BLADE, BLOWER
BLADE, 26"-6 BLADE, BLOWER
BLADE, 22*-5 BLADE, BLOWER
BLADE, 24°-6 BLADE, SUCTION .............
BOLT, 5/16°-18X1 5/8° (12.9001)
BOLT, 5/16”X18X7/8 {12.8001)

BOLT, 5/16"-18X1 7/8" (12.9001)
BOLT, 5/167-18X3 1/2* (12.9001)
BOLT, 5/16"-18X1 3/8” (12.9001)
BOLT, 5/16"-18X2 1/4" (12.8001)
BOLT, 5/16*-18X2 1/2* (12.9001)
BOLT, 5/16°-18X1 3/4* (12.9001)
LOCKWASHER, 5/16" (12.9200)

PULLEY AND HUB ASSY, FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY (E1)
PULLEY ASSY. (E1)
PULLEY ASSY. {A1)
PULLEY ASSY. (E1)
PULLEY ASSY. (E1)

PULLEY ASSY. (A1)
PULLEY ASSY. (E1)
PULLEY ASSY. (A1) ... ......................
# NOT SERVICED, USE COMPONENTS.

SEE ASSEMBLY BREAKDOWN

SUPPORT, FAN MOUNTING

SUPPORT
SUPPORT

SUPPORT .. ..o,
SPACER, 13/32"X7/8"X1/8" (7.1581)
BOLT, 3/8"-16X7/8" (12.8001) ..............
BOLT. 3/87-16X1 1/8" (12.9001)
BOLT, 3/8"-16X1 1/4" (12.9001)
BOLT, 3/8".16X3 1/4" (12.9001)
BOLT, 3/8"-16X1 3/8~ (12.9001)
BOLT, 3/8"-16X4 1/8” (12.9001)
BOLT, 3/8".16X4 3/4" (12.9001)
BOLT, 7/16°-14X1 3/8" (12.9001)
BOLT, 7/16°-14X1 3/4" (12.9001}
WASHER, 15/32"X15/16"X5/32"
(TABOBY .
LOCKWASHER, 7/16* {12.9200)
LOCKWASHER, 3/8" (12.9200)

NOV., 1984 PAGE

5 3
6|65|6|6|6]|6
2|l2121212]2
1123|469
111 1

1
1
1
616
4
6
6|6

1 1
1
1
2
111 1
2
ala 4
2
2
3|4 4
4 4
2|2 2
ala
2|2 2
a4
616 2
7|8 8

65 OF 65.4000A

COPYRIGHT 1884 GENERAL MOTORS CORPORATION

MPC ENGINES
TYPES .. ... ...
111111111111
5}|5|5|515}1565|65
3|3|6|5|(6]|868}7
016|345 |91]86

1 1
1
1
1
1
1
a4
6|6
6
4
4
4414|6166 4

wNN W

NN N W

1]
1
1
1 1
2
1
2
3|a4]|a 3
2
2 2
1
2 2
3|laja
ala
2
2
2
7|88 4




5 3 MPC ENGINES DETROIT DIESEL
5.4000A FAN

...................... TYPES oot
PART T 111t vy 11 ry11p1]1
.FG ...NUMBER ... .......... NAME AND DESCRIPTION .......... 5/6|6|6|656|6i{6|6|{65({6|65|6|5
2|2|2|212|2|3|3l6|(6|5]|6|7
1]2]3|ale|9]|o|s|3|a|B|9]e
54100 - SHAFT, FAN
aC 427564 BOLT, 7/167-14X1 3/8" (12.8001) ........... 4 4
ac 5108436 WASHER, 15/32"X15/16"X5/32"
(FA598) oot 4 4
4c 103322 LOCKWASHER, 7/16" {12.9200) ............. 4 4
6.4180 - CAP AND SPACER, FAN HUB
ac 5103678 SPACER, .56" THK. .........0ouieeunnnn.. 1 1 2 1
48 5131538 SPACER AND CAP ASSY. (INCLUDES
CAP) o 1
4BC 5103718 SPACER, .BO" THK. .. ... ............cc.... 1 1] 2 1] 1
4B 5125022 SPACER AND CAP ASM (INCLUDES CAP) ... ... 1 2
4B 5125021 CAP (SPACER) ... o.oviinrnn e iiananennanns 1 1 2
5.4290 - SCREW, FAN BRACKET ADJUSTING
4c 5109641 BRACKET ..\ttt e e, 11 1
4C 5134618 BRACKET ... ... .. 1
5108434 BOLT, B/18%18X5" .. ... . ..., 1
4c 1798586 BOLT, 7/16°-14X3/4" (12.8001) ............ 2|2 2
4C 193221 BOLT, 7/16"-14X1 1/4" (12.9001) ........... 2
4ac 179837 BOLT, 3/8°-16X3/4* (12.9001) .............. 22 2
ac 5109642 BOLT, /16" 18X7" ... ... ... .. ueeeian.. 1
ac 103342 WASHER, 7/16° (12.9190) .........0vv'v... 2
120393 WASHER, 5/16" {12.9190) ................. 1
ac 103321 LOCKWASHER, 3/8" (12.9200) .............. 212 2
4C 103322 LOCKWASHER, 7/16° {12.9200) . ............ 2]2 2 2
NOV., 1984 PAGE 66 OF 5.4000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION




DETROIT DIESEL

PART
..FIG ... NUMBER. ...
5.4010 -
NPN
4A 6175738
4A 6171228
4A 5100183
4A 5173871
4A 6162837
4A 5172003
4A 6177871
4A 186626
4A 186629
4A 180082
4A 179822
aA 179823
ahA 186648
4A 179827
4A 179828
4A -179829
4A 186270
4A 103320
5.4015 -
5103345
5103347
5103612
51470856
8921168
5136886
5103694
5.4025 -
4C 5109640
5141946
5108945
4A 51268868
5164294
4A 186619
4A 186612
4A 186282
4A 272429
4C 450517
4C 427564
4C 427567
4C 179871
4ac 5108436
4A 103321
4C 103322
5.4180 -
4B,C 5103718
4C 5103676

5.4000A FAN

BLADE, FAN

BLADE, CUSTOMER FURNISHED
BLADE, 28°-6 BLADE, BLOWER
BLADE, 26”-6 BLADE, SUCTION
BLADE, 24*-6 BLADE, BLOWER
BLADE, 22°-6 BLADE, BLOWER
BLADE, 22°.5 BLADE, SUCTION
BLADE, 26*-6 BLADE, BLOWER
BLADE, 28”-6 BLADE, SUCTION
BOLT, 6/16"-18X7/8" (12.9001)
BOLT, 5/16"-18X1* {12.9001) ..............
BOLT, 5/16°-18X1 3/8" (12.9001)
BOLT, 5/16"-18X1 1/2" (12.9001)
BOLT, 5/16°-18X1 5/8* (12.9001)
BOLT, 5/16°-18X1 7/8" {12.9001)
BOLT, 5/16*-18X2 1/4* (12.9001}
BOLT, 5/16"-18X2 1/2" {12.9001)
BOLT, 5/167-18X2 3/4" {12.9001)
BOLT, 5/16*-18X3 1/2* (12.9001}
LOCKWASHER, 5/16" (12.9200)

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY. (PAGE E1)
PULLEY ASSY. (PAGE E1}
PULLEY ASSY. (PAGE E1)
PULLEY ASSY. (PAGE D1)
PULLEY ASSY. (PAGE E1)
PULLEY ASSY. (PAGE C1)
PULLEY ASSY. (PAGE €1}

SUPPORT, FAN MOUNTING

SUPPORT
SUPPORT
SUPPORT
SUPPORT .. .......ooooiiinii
SPACER, 7/8°X13/32"X1/8 (7.168 1)
BOLT, 3/8°-16X1 1/8” (12.9001)
BOLT, 3/8*-16X1 3/8" {12.9001)
BOLT, 3/8"-16X3 1/4” (12.9001)
BOLT, 3/8"-16X4 1/8" {12.8001)
BOLT, 3/8*-16X4 3/4" (12.9001)
BOLT, 7/16"-14X1 3/8" {12.9001)
BOLT, 7/16"-14X1 3/4” (12.9001)
BOLT, 7/16*-14X3 1/4" {12.9001)
WASHER, 15/32"X15/16"X5/32"
(FABOB) ...ttt
LOCKWASHER, 3/8" {12.9200)
LOCKWASHER, 7/16" {12.9200)

CAP AND SPACER, FAN HUB

SPACER, .80" THK.
SPACER, .566" THK.

NOV,, 1984 PAGE

5 3
PIRNR NN
56|6|!5|6|5]|656
8|8|8|8|9]|9
0|4|6|7|3]|4
1
1
1
1
1
1
6
6
6
6
6
6

1 1
1 1
1
1
1 1 1
1
2
1
4 3
2
4 3
2
4
21212 2
a|lal4 4
2 2 2
2
alala 4
8 7
6|66 6
3 1] 1 1
1 102
67 OF 5.4000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION

MPC ENGINES
TYPES ...
1(1(1{1{1 1
6|65|6|6|6|8
9|9|9s|lolo]o
s[ale|1]|2]3
1
1
1
1
1
4
6
6 8
6
6
6|la|lelelsle
1
1
1 1
1
1
1
1
2 2
111
4l3]s3 4
2|2
4133 4
2|2
4 4
2| 2
ala
2
2
a|a
sl7]7 8
4|8
1 2
1 3 1




5 3 MPC ENGINES DETROIT DIESEL
5.4000A FAN

...................... TYPES ...t
PART T V1Tt 1{1]1}§1
CFIG ...NUMBER............. NAME AND DESCRIFTION .......... s|/6|65}6|6]5]|5]6]6}6|6]86
s(8|s8|8|9|9|9|9]|9|o|o]o
oial|s|7|3|a|s|8|9]|1]|2]3
B.4290 - SCREW, FAN BRACKET ADJUSTING
AC 5109641 BRACKET ..ottt e 1 1 1
ac 5134618  BRACKET .. ..o, 1]1 1
5108434  BOLT, 5/16"18X5" ..........couevenenn... 11 1
ac 5109642  BOLT, 5/16"18X7" ..o omomeannnnnnnn. 1 1 1
ac 179837 BOLT, 3/8*-16X3/4” (12.8001) .............. 2 2 2
4C 183221 BOLT, 7/16°-14X1 1/4* (12.9001) ........... 2|2 2
ac 1798566 BOLT, 7/16-14X3/4”" (12.8001) ............ 2 2 2
120393 WASHER, 5/167 (12.9190) ................. 11 1 1]
ac 103342 WASHER, 7/16” (12.9190) ................. 2|2 2
ac 103321 LOCKWASHER, 3/8” (12.8200) .............. 2 2 2
ac 103322 LOCKWASHER, 7/16* (12.9200) ............. 2122 2 2|2
5.4325 - IDLER PULLEY, FAN BELT
B137B4B  GUIDE ...\, 1
181350 BOLT, 5/16-24X2 3/4" (12.9001) ...... ... .. 1
103320 LOCKWASHER, 5/16* (12.9200) ............. 1
114493 NUT, 5/16"-24 {12.9120) ................... 1
5.4337 - BRACKET, FAN BELT IDLER PULLEY
5136445  BRACKET ......onvnrieeieaaaenaaen, 1
5178896  SPACER, .40"X7/8°X.40" (7.1585) ........... 2
186654 BOLT, 6/16°-24X1 1/8” (12.9001) ........... 1
455537 BOLT, 3/8"-16X4” (12.9001) ................ 2
114493 NUT, 5/16°-24 (12.9120) ... .........o0vuo.. 1
5.4343 - ARM, FAN BELT IDLER PULLEY
ADJUSTING
5136623  ARM ASSY. INCLUDES ARM, PULLEY,
SHAFT AND BUSHING, NOT SOLD
SEPARATELY ....oovvrvnreaae s 1
5.4347 - SUPPORT ASSY. FAN BELT IDLER
PULLEY
B136B53  HUB .......oottnnieaann . 1
9418964  BOLT, 3/8"-16X5" (12.9001) ... ............. 1
5139928  WASHER, .10"X1 3/8" (5.4337) ............. 1
5.4353 - SPRING, FAN BELT IDLER PULLEY
SUPPORT SHAFT
B1366B4  SPRING ..........ooovvririrnnnnon, 1
5136439  BRACKET, IDLER PULLEY SPRING .. .......... 1
NOV., 1984 PAGE 68 OF 5.4000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION




DETROIT DIESEL

PART

..FIG ... NUMBER. ...

4A
aA

1A
4A

4A
4A
4A
4A
4A
4A
4A
4A
4A
4A

4A
4C
4A
4A

4C
4A
4A
4A
4A
4A
4A
ac
4C
4C
4C

4A
4C

5.4010 -

NPN

5172003
5106199
5100183
5140100
5171229

5145773
5173430
186626
188629
179822
179824
179827
179830
186270
103320

5.4015 -

8921188
5103512
51033456
6132601
5103362

5.4025 -

5108945
5109640
5126868
8921343
5164294
186270
9409079
94092156
186619
186612
186282
272429
450517
427564
427567
5108436
103320
103321
103322

5.4000A FAN

......... NAME AND DESCRIPTION ..........

BLADE. FAN

BLADE, CUSTOMER FURNISHED .............
BLADE, 26°-6 BLADE, BLOWER ..............
BLADE, 22°-5 BLADE, SUCTION .............
BLADE, 24°.6 BLADE, BLOWER ..............
BLADE, 22°-6 BLADE, BLOWER ..............
BLADE, 26"-6 BLADE, L.H. SUCTION;

AH. BLOWER .........c0ooiiunnnnnnnn.
BLADE, 18"-6 BLADE, SUCTION .............
BLADE, 26--4 BLADE, BLOWER ..............
BOLT, 5/16°-18X7/8" (12.9001) ............
BOLT, 5/16"-18X1* {12.9001) ..............
BOLT, 5/16°-18X1 1/2" {12.9001) ...........
BOLT, 5/16"-18X1 3/4" {12.8001) ...........
BOLT, 6/16°-18X2 1/4° (12.9001) ...........
BOLT, 5/16"-18X3" (12.9001} ..............
BOLT, 5/16"-18X3 1/2" {12.9001) ...........
LOCKWASHER, /16~ {12.9200) .............

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY. (PAGEE1) ...................
PULLEY ASSY.{PAGEE1) ...................
PULLEY ASSY. {PAGEET1) ...................
PULLEY ASSY. (PAGEAT) ...................
PULLEY ASSY. (PAGEE1} ..................,

SUPPORT, FAN MOUNTING

SPACER, 7/8"X13/32"X1/8" (7.1681) .......,
BOLT, 5/16"-18X3 1/2" (12.9001) ...........
BOLT, 3/8"-16X7/8" {12.89001) ..............
BOLT, 3/8"-16X1t 1/4” {12.9001) ............
BOLT, 3/8"-16X1 1/8" (12,9001} ............
BOLT, 3/87-16X1 3/8" {12.9001) ............
BOLT, 3/87-16X3 1/4* (12.9001) ............
BOLT, 3/8"-16X4 1/8* (12.9001) ............
BOLT, 3/8~-16X4 3/4" (12.9001) ............
BOLT, 7/16"-14X1 3/8" (12.9001) ...........
BOLT, 7/167-14X1 3/4" (12.9001) ...........
WASHER, 165/32"(7.1698) .................
LOCKWASHER, 6/16" (12.9200) .............
LOCKWASHER, 3/8" (12.8200) ..............
LOCKWASHER, 7/16° (12.9200)

NOV., 1984 PAGE

5
A TR
6|6|6|6)|86
aj1]1|1]1
ajlo|l1|3]|a
1
1
1
1
1
4
116
6
6|66 a4
1
1] 1
1
1
2|212
i
1
alaf4 3
6
2
4a|lala 3
2
4|44
2
4
2
4
6
g(s(B8f2]7
6

69 OF 5.4000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION

MP
TYPES
111
6|6
111
7l8
1
1
6
6
6| s
1
1
2
2
4|4
a|a
4l4
88

ENGINES

N O N=aNn W




[+
w

MPC ENGINES DETROIT DIESEL
E.4000A  FAN

...................... TYPES ... ... ... oL,
PART Tj1 )11 1 )11 ]1i1)1]1
-.FIG ...NUMBER............. NAME AND DESCRIPTION .......... G|le|6|6|6|a|6|6|B86|[6]|6]|6
oltitj1]1|v]1i1]2|2]|3]|3
41o0|1|3}4a|B}|7i{8|5|6|1]2
5.4180 - CAP AND SPACER, FAN HUB
5125022 CAP AND SPACER ASSY., .88" THK.
(INCLUDES CAP) ........... .. ..cvtin... 1
4B 5103718 SPACER, BO" THK. ........... ... .. ...t 1 3 3 1
4C 5103676 SPACER, 56" THK. ........... ... ... ....... 111 1 2 2
51265021 CAP({SPACER) ............ ... .covviiias, 1
5.4280 - SCREW, FAN BRACKET ADJUSTING
4C 5109641 BRACKET ...... ... ... ... .. ..t 1
4C 5109642 BOLT, B/16"-18X7"SPL. ................... 1
4C 179837 BOLT, 3/8"-16X3/4" (129001} .............. 2
4C 179856 BOLT, 7/16"-14X3/4" (129001} ............ 2
4C 120393 WASHER, 5/16" (12.9180) ................. 1
4C 103322 LOCKWASHER, 7/16" (12.8200) ............. 2
NOV,, 1984 PAGE 70 OF b5.4000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION



..Fl

4A
4A
4A
4A
4A
4A
4A
4A
4A
4A

aA
ac

aa
4A
4A

4C
4C
4C

ac
ac

4A

DETROI!T DIESEL

PART
G ...NUMBER. ...

5.4010 -

NPN
5177766
5100183
5172003
6106199
5145773
186629
186643
179827
179828
103320

5.4015 -

5122869
5103512
5103360
8921168

5.40256 -

5126868
8925876
5109640
51089456
179826
5109642
186619
186612
186282
272429
9409914
450617
427564
427667
5164294
120393
5108436
103320
103321
103322

5.4000A FAN

BLADE, FAN

BLADE, CUSTOMER FURNISHED . ............
BLADE, 26°-6 BLADE, SUCTION .............
BLADE, 24*-6 BLADE, BLOWER ..............
BLADE, 26-6 BLADE, BLOWER ..............
BLADE, 22°-5 BLADE, BLOWER ..............
BLADE, 18°-6 BLADE, SUCTION . ......... ...
BOLT, 5/16°-18X1" (12.9001) ..............
BOLT, 5/16"-18X2 1/16" {12.8001) ..........
BOLT, 5/16"-1BX2 1/4" (12.8001} ...........
BOLT, 5/16*-18X2 1/2* (12.9001) ...........
LOCKWASHER, 5/16” (12.9200) .. ...........

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY. (PAGE A1} .......ovonennnn...
PULLEY ASSY. (PAGEE1) ....oooonennnnnn. .
PULLEY ASSY. (PAGEET) ......ooonvennnn..
PULLEY ASSY. (PAGEEY) .........comvunon..

SUPPORT, FAN MOUNTING

SUPPORT . ... ... ... .. ... i,
SUPPORT ... ... ...
SUPPORT .. ... .. e
SUPPORT ... ...... ... . i,
BOLT, 5/16~-18X2" (12.9001) ..............
BOLT, 5/16"-18X77 (64290} ................
BOLT, 3/8"-16X1 1/8” (12.8001) ............
BOLT, 3/8"-16X1 3/8" (12.9001) ............
BOLT, 3/8*-16X3 1/4” (129001} ............
BOLT, 3/87-16X4 1/8" (12.8001) ............
BOLT, 3/8"-16X4 1/4" (12.8001) ............
BOLT, 3/8"-16X4 3/4* (12.8001) ._..........
BOLT, 7/16"-14X1 3/8* (12.9001) ...........
BOLT, 7/16"-14X1 3/4" (12.9001) ......... ..
SPACER, 7/8"X13/32"X1/8" (7.1681) ........
WASHER, 5/16" (12.9180) .................
WASHER, 15/32"{7.1598) .................
LOCKWASHER, 5/16" (129200} .............
LOCKWASHER, 3/8" {12.9200) ..............
LOCKWASHER, 7/16" {12.9200)

NOV., 1984 PAGE

101
6|8
3|3
3|a
1

1
4

6
als
]

1
1

2
2
3|4
2

4
3|4
7]s
71 OF

5 3
1t11]111
616|616
3)]3)3!3
B|7|8|9
1

1

1
1
6

6
6 6
1 1

1

1

2 2
1
2
6
1
4 41 4
4
4
2
4
2
4 41 4
1
4
6
4 8|8
6
5.4000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION




MPC

PART

..FIG ... NUMBER.. ..

4C
4C
4C
4C
4ac

5.4180 -

5147472
51036786
6103718

5.4290 -

651098641
179837
179866
103321
103322

ENGINES

5.4000A FAN

CAP AND SPACER., FAN HUB

SPACER, .32 THK.
SPACER, 56" THK.
SPACER, .80" THK.

SCREW, FAN BRACKET ADJUSTING
BRACKET ........... ... ... ... ... oot
BOLT, 3/8"-16X3/4" (12.9001)
BOLT, 7/16"-14X3/4" (12,8001}
LOCKWASHER, 3/8" (12.9200)
LOCKWASHER, 7/16" {12.9200)

NOV., 1984 PAGE

72 OF

1111
66|86
3133
B|7|8
2
2
1
2
2
2
2
5.4000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION

DETRO!T DIESEL




..FIG ... NUMBER

4A
4A
4A
4A
4A

4A
4A

4A
4A
4A

5 3 MPC ENGINES

PART

5.4016 -

5122868
6122869
5122870

5126241 FPULLEYASSY. .........cciiviiiiinn.a.
6126242 HPULLEYASSY. ........ .. iviiiiiiiiiannns

6128602 PULLEY ASSY. .......... ... ... u..
5132601 PULLEY ASSY. .. ... ... i e iaes
5170466 #PULLEYASSY. ............. ... ... ......
5148441 PULLEY ABSY. . ...... ... ... . i e,
# NOT SERVICED. SHOWN FOR
COMPONENT REFERENCE ONLY.
5.4090 - BRACKET, FAN SHAFT
5116477 BRACKET ...... ... . i
5126203 #BRACKET ........... ... ... .iiiiiiiinnnn.
6126501 BRACKET ....... ... .o
5133063 BRACKET ....... ...t
56140234 BRACKET ... ... ... .. ... ... .. ... ......
# NOT SERVICED, SHOWN FOR
COMPONENT REFERENCE ONLY. REFER
TO 5.4015 IN TYPE FOR ASSY.
REPLACEMENT.
6.4100 - SHAFT, FAN
A SHAFT ASSY. INCLUDES BEARINGS.
905619 * SHAFT ASSY. . ... ... . it ii i
208141 SHAFTASSY. ... ........ 0 0ivineiiaanian.,
* NOT SERVICED, FOR SERVICE USE
8922500 BEARING ASSY.
5.4235 - HUB, FAN
5148420 PULLEY, 4.30" DIA. (2 GROOVES) ............
5116483 PULLEY, 5.38" DIA. (2 GROOVES) . ... ..... ..
5119191 PULLEY, 6.34" DIA. {2 GROOVES) ............

5.4000A FAN

PULLEY AND HUB ASSY. FAN

PULLEY ASSY. . ... ... ... i
PULLEY ASSY. . ... ... ... ..t
PULLEY ASSY. . . ... ...ttt iiinnn.s

MARCH, 1983 PAGE A

1

OF

5.4000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

F H
1
1
1
1
1
1
11111
1
111

DETROIT DIESEL




..FIG ... NUMBER

4A
4A
4A
4A
4A

4A
4A

4A
4A
4A
4A
4A
4A
4A

5

3

MPC

PART

5.40156

5170472
5123278
5123336
5126116
5129637
5137478
51344568
5140790

5.4090

5140234
5123197
5126501
51346503
5140845

5.4100

906619
954604

b.4235

61121562
5123562
5121226
5126114
5148420
5137617
65134230

ENGINES

5.4000A FAN

.......... NAME AND DESCRIPTION

- PULLEY AND HUB ASSY. FAN

PULLEY ASSY. . ....... .. ... e,
PULLEY ASSY. ... ..., .. i i iiinienn .
PULLEY ASSY. ... . ... . .. i,
PULLEY ASSY. ......... . it an
PULLEY ASSY. ....... ... ... iiiiiin..
PULLEY ASSY. ... ... i,
PULLEY ASSY. ... ... .. ... .. . . iiiirnenn..
PULLEY ASSY. ........... ... oo,
* NOT SERVICED, SHOWN FOR
COMPONENT REFERENCE ONLY.

* % N

- BRACKET, FAN SHAFT

* OBSOLETE.

- SHAFT,. FAN
A SHAFT ASSY. INCLUDES BEARING,

% SHAFT ASSY
SHAFT ASSY......................0oiunn,
% NOT SERVICED, FOR SERVICE USE

8922500 BEARING ASSY.

- PULLEY, FAN

+ PULLEY, 33.16" DIA. (2 GROOVES)
PULLEY, 4.30" DIA. (2 GROOVES)

+ PULLEY, 4.40" DIA. (1 GROOVE) .............

+ PULLEY, 4.40" DIA, (2 GROOVES)
PULLEY, 4.30" DIA. (2 GROOVES)
PULLEY, 4.30" DIA. (2 GROOVES)
PULLEY, 6.34" DIA. {2 GROOVES)
+ OBSOLETE.

NOV,, 1981

PAGE B

4]

OF

.................... COLUMN
G

5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

DETROIT DIESEL

........ KM
F H J L N
1
1
1
1
1
1
t]1]1




DETROQOIT

DIESEL

5.4000A FAN

PART
DFIG L. NUMBER ............ NAME AND DESCRIPTION .........
5.40156 - PULLEY AND HUB ASSY. FAN
5131207 *PULLEYASSY. ........... .. ... e,
5131208 *PULLEYASSY..............coiiniiinnian.
5131209 * PULLEYASSY...........ccvveiirvennnians
5131210 * PULLEY ASSY. .. ... .. it iiiieaen
5131211 *PULLEYASSY. ............iiiireiiiinere,
65132421 * PULLEYASSY. ............. ... ... . ...,
6162786 * PULLEYASSY. ........... ... ...,
5136886 PULLEY ASSY. .. ...... ... .. ... .. it
5139641 *PULLEYASSY, _................... .. 0.
* NOT SERVICED, SHOWN FOR
COMPONENT REFERENCE ONLY.
5.4090 - BRACKET. FAN SHAFT
ac 5196863 * BRACKET (INCLUDES SHAFT & RETAINER .....
‘5100201 @ BRACKET (W/INTEGRAL SHAFT) (6.4100) ......
4A 6127071 *BRACKET ...............................
4A 5116477 BRACKET ...........ccoiiiiiiiinniaanans
186725 BOLT, 1/2°13X1 1/2* (129001} ............
103343 WASHER, 1/2" (12.8190) ..................
103323 LOCKWASHER, 1/2* (12.9200)..............
* OBSOLETE
@ NOT SERVICED, REFER TO 5.4015 IN
TYPE FOR ASSY. REPLACEMENT
5.4100 - SHAFT, FAN
4B B162783 * SHAFT ....... ... ... ..o,
4A 9065619 @ SHAFT (INCLUDES BEARING) . . ..............
907278 BEARING{INNER) .............covuenoonn,
908002 BEARING {OUTER) .........c0covvinenvanne,
103385 PIN, 1/8°X1 1/4" COTTER (12.9250) .........
142534 * PIN, 5/16°X1 3/4" GROOVE {12.9270)
5130823 * NUT, 1/2°-20 SLOTTED ...................
122797 NUT, 5/8°-18 SLOTTED (12.9130) ...........
* OBSOLETE
@ NOT SERVICED, FOR SERVICE USE
8922500 BEARING ASSY.
5.4110 - BEARING. FAN SHAFT
4C 9416132 BEARING ASSY. (FRONT) ...................
4C 7460630 BEARING (REAR) . .. .................! .
ac 74581373 * BEARING(REAR)..........................
ac 7451077 * BEARING (FRONT)} ........................
5131096 SHIM{O16") .. ... ... . . ..
5133467 *SHIM({0057) ............................
6133466 *SHIM{010") ... ... ... ... ... l.....
NOV., 1981 PAGE C

1 OF §.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

NN

-k —

MPC ENGINES

—

AR
AR




..FIG .., NUMBER

4Cc
4C
4C

ac
4C
4C
4C
4C
4aC
aC
4C

5

MpPC

PART

5.4110

5131124
5131206
5131206

5.4140

5130822
5131123
29409060
274746

5188194

54160

5108219
5100408
5127119

5.4170

5131122
65133370

5.4180

6144798
5107293
5103882

5.4236

5130029
56127042
6136620
6109639
5100208
5100209
5108233
5139738

ENGINES

5.4000A FAN

- BEARING, FAN SHAFT
(CONT'D}

SHIM (0157)
SHIM {.020%)
SHIM (0257}
* OBSOLETE

- RETAINER, FAN SHAFT BEARING

WASHER, 33/64” X 1 1/16" X 1/8"
WASHER, 33/64" X 1 1/2" X .32"..........,
BOLT, 1/27-20X1 1/2* LOCK {12.9001)
RING, LOCK (5.42385) ......................
RING, SNAP (1.350"1.D.}

- SEAL, FAN SHAFT

* OBSOLETE

- SPACER, FAN SHAFT BEARING

SPACER
®SPACER ...... ... ... e
* OBSOLETE

- CAP AND SPACER, FAN HUB

CAP(PULLEY)........... ... . iiviinnn..
CAP{PULLEY}...... ... ... ... iiiiinnn.
CAP (PULLEY)

- PULLEY, FAN

@ PULLEY, 4.90" DIA. (2 GROOVES)
* PULLEY, 5.38" DIA. (2 GROOVES)
PULLEY, 5.38" DIA. {2 GROOVES})
PULLEY, 5.68" DIA. (2 GROOVES}
= PULLEY, 6.25" DIA. {2 GROOVES)
# PULLEY, 7.60" DIA. (2 GROOVES) ............
? PULLEY {HUB) 7.50" DIA. (3 GROOVES)
@ PULLEY, 6.25" DIA, (POLY. V GROOVES)

NOV., 1981

AR
AR

AR
AR
AR

AR
AR
AR

AR
AR
AR

AR
AR
AR

PAGE C 2 OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

DETROIT DIESEL

AR
AR
AR




DETROIT DI

ESEL 53

5.4000A FAN

PART
FIG ... NUMBER ......

5.4235 - PULLEY, FAN
{CONT'D)

4C 5100210 @ PULLEY, 9.75" DIA. {2 GROOVES} ............ 1

#

#*

NOT SERVICED, USE (1) EACH
5101000 PULLEY, 5100916 CAP,
4556322 FITTING AND 9411010
FITTING.

NOT SERVICED, USE (1) EACH
5100919 PULLEY, 5100915 CAP,
455322 FITTING AND 9411010
FITTING,

OBSOLETE

NOT SERVICED, REFER TO 5.4015 IN
TYPE FOR ASSY. REPLACEMENT.
NOT SERVICED, USE 5103967,

MPC ENGINES

NOV., 1881 PAGE C 3 OF 5.4000A
COPYRIGHT 1881 GENERAL MOTORS CORPORATION




. .Fl

ac
4C
4ac

ac
4c

DETROIT

D

1ESEL
5.4000A FAN

5 3 MPC ENGINES

.................... COLUMN .....................
C 1 K M
B D F H J L N
1
1
1
1
1
1
1
1
1
1 1
111
1
111 1
1
1111 1Py 1)1

PART
G...NUMBER ............ NAME AND DESCRIPTION .........
5.4015 - PULLEY AND HUB ASSY. FAN
5145534 * PULLEY ASSY. .. .. ....0onreinnnennnnn..
B145635 * PULLEY ASSY. ... ... ..o,
5147085  PULLEY ASSY. ... ...oooomon,
6147082  PULLEY ASSY. .........oovoomennnnn.
5147084 * PULLEY ASSY. ... ........0ovuennnnn.
5100984 * PULLEY ASSY. . ... ..0oviroinnnnin,
5100986 * PULLEY ASSY. ... .. ......ovrenennin.
5147083  PULLEY ASSY. ........coooiiinnnnnins
5100988 * PULLEY ASSY. ...............0ovvurunnn.
5105127 * PULLEYASSY. ... ..o,
* NOT SERVICED, SHOWN FOR
COMPONENT REFERENCE ONLY.
5.4090 - BRACKET, FAN SHAFT
5103381 BRACKET ...ttt eeene e
5146864  BRACKET .. ..............oooooiiil,
146867 +BRACKET ....... ... ..o
5100201 * BRACKET (INCLUDES INTERGAL SHAFT)
(5.8100) ..ot
5146865  BRACKET ...............0oooeinin,
* NOT SERVICED, REFER TO 5.4015 IN
TYPE FOR ASSY. REPLACEMENT.
+ OBSOLETE.
5.4110 - BEARING, FAN SHAFT
7450830  BEARING ...............................
9415132  BEARING ASSY. ... .............. ...
5131096  RETAINER, GREASE ..................oo...
6131124  SHIM (15" ....... ... ... ... ... ...
6131206  SHIM (20"} . ..o oo
6131208  SHIM{25%) ....................
5.4140 - RETAINER, FAN SHAFT BEARING
5131122  SPACER, BEARING (5.4170) ................
5131123  WASHER, 33/64"X1 1/2°X.32" ... ... ... ..
9409060  BOLT, 1/2"-20X1 1/2* LOCK (12.9001) .. ... ..
5.4150 - SEAL, FAN SHAFT
BTOB219  SEAL ..........ooiiiii
5100408  SEAL ............o'oiii
MARCH, 1983 PAGE D

AR[AR|AR|AR| AR{AR| AR| AR} AR
AR|AR|AR|AR|AR| AR]AR| AR| AR
AR|AR|AR|AR|AR| AR} AR| AR| AR

1111111111111 t1t]
L T T I O I |
LI R O IO O T I IO O
L O R | 11111

1 OF 5.4000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




. .FIG ... NUMBER

4C
4C
4C
4C
4C

DETROIT DIESEL

PART

6.4180

65107283
5100916
6144798
455322

5.4236

5109639
51456376
5101000
5100919
5100990
5103347
191768

5.4000A FAN

CAP AND SPACER, FAN HUB

CAP{PULLEY) ........ociviiiiiiininann
CAP (W/ 1/8" PIPETHREAD}................
CAP(PULLEY) . ... ... .o
FITTING, LUBE RELIEF (12.9540)

PULLEY, FAN

PULLEY, 5.68° DIA. (2 GROOVES)
PULLEY, 4.30" DIA. {2 GROOVES)
PULLEY, 6.25" DIA. {2 GROOVES)
PULLEY, 7.50" DIA. {2 GROOVES)
PULLEY, 7.50* DIA. (3 GROOVES)
PULLEY, 4.50" DIA. {2 GROOVES)
FITTING, 1/8* LUBE {STRAIGHT}

(12.8540) .. ... ...
*+ NOT SERVICED, REFER TO 5.4015 IN

TYPE FOR ASSY. REPLACEMENT.

NOV, 1981 PAGE D

MPC ENGINES

2°'0OF 5.4000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES DETRO!T DIESEL
5.4000A FAN

.................... COLUMN .....................
PART A Cc E G i K M
FIG ... NUMBER ............ NAME AND DESCRIPTION .........
8 D F H J L N

5.4015 - PULLEY AND HUB ASSY. FAN
5103346 PULLEY ASSY. .. ... ... ... . ... . ..., 1
5103347 PULLEY ASSY. . .. ... ... o e 1
6103418 PULLEY ASSY. . ..... ... ... ... ... ..., 1
5103512 PULLEY ASSY. . .. ... . ... . 1
5103594 PULLEY ASSY. ... ... . i, 1
5103346 PULLEY ASSY. . ... ... ... . o, 1
5103349 PULLEY ASSY. ... ... ... .. .. . 1
5103362 PULLEY ASSY. . . ... . ... . ... 1
5149517 PULLEY ASSY. . ....... ... ... ... ... ... 1
5103350 PULLEY ASSY. . ... ... ... ... ..., 1
8921168 PULLEY ABSY. . .. ... ... ... . . i, 1
5104361 PULLEY ASSY. . ....... ... .. .. ... iiia., 1

5.4090 - BRACKET, FAN SHAFT
5103370 + BRACKET ......... .. ... . . i, 11141 11111 1
5103381 BRACKET . ... ... ... i 1 1 1
5140846 BRACKET .. ... ... ... .. ... .. .. ......... 1

+ NOT SERVICED, FOR SERVICE USE
5102381 AND 7455596.

5.4100 - SHAFT, FAN
906619 +SHAFTASSY. ........ . ... oo i 1
5102381 SHAFT ... i e 1
5100933 SHAFT ... ... e 1

+ NOT SERVICED, FOR SERVICE USE
8922500 BEARING ASSY.

54110 - BEARING, FAN SHAFT
7450630 BEARING .............. .. ... ............ 1 1 1
29415132 BEARING ASSY. .......................... 1 1 1
7455596 BEARING ............ ... .. .............. 11111 11111 1 1
903206 BEARING .. ........... ... ... ... ... 11]1]1 11111 1 1
5131095 RETAINER, GREASE .................. ..... + 1 1
5131124 SHIM{1IB™) ..o AR AR AR
5131206 SHIM (207} ... ... ... ... . AR AR AR
6131206 SHIM(28") ... ... ... . . . e, AR AR AR

5.4140 - RETAINER, FAN SHAFT BEARING
5131122 SPACER, BEARING (5.4170) ................ 1 1 1
5104317 WASHER, 2.22" 0.D.{5.4235).............., 111]1 LR 1 1
5131123 WASHER, 33/64"X1 1/2"X.32" . ............ 1 1 1
9422755 RING, BEVELED SNAP .. ................... 11111 11141 1 1
9409060 BOLT, 1/2"-20X1 1/2" LOCK (12.9001) . ...... tpy 111111 1]1 1111

5.4150 - SEAL, FAN SHAFT
5100408 SEALFELT) . ... ... 0. 1 1 1
5103951 SEAL .. . 11141 11 1] 1 1 1

MARCH, 1983 PAGE E 1 OF B5.4000A
COPYRIGHT 1983 GENERAL MOTORS CORPORATION



..FIG ... NUMBER

4C
4Cc
ac
4C
4C
4C
4C
4C
4C
4C
4C
4C
4C

DETROIT DIESEL

PART

5.4180 -

65100890
5107293
5144798
5100915
6100914
455322

5.42356

5103371
5103373
5103456
5109639
5104329
5103372
5103374
5145376
5116483
5103375
5101000
5104328
191758

5.4000A FAN

CAP AND SPACER, FAN HUB

CAP (PULLEY)
CAP (PULLEY)
CAP
CAP (W/1/8- PIPE THREAD)
CAP (DUST)
FITTING, LUBE RELIEF (12.9540)

- Hug, FAN

PULLEY, 6.25" DIA. (2 GROOVES)
PULLEY, 4.90" DIA, {2 GROOVES)

PULLEY, 6.25" DIA (POLY. Vv GROOVES)

PULLEY, 5.68" DIA. (2 GROOVES)
PULLEY, 7.50" DIA. {3 GROOVES)
PULLEY, 7.50" DIA, (2 GROOVES)
PULLEY, 9.75" DIA. (2 GROOVES)
PULLEY, 4.30" DIA. (2 GROOVES)
PULLEY, 5.38" DIA. {2 GROOVES)
PULLEY, 5.38" DIA. {2 GROOVES)
PULLEY, 6.25* DIA, {2 GROOVES)
PULLEY, 6.25" DIA (3 GROOVES)
FITTING, 1/8" LUBE {12.9540) .

NOV,, 1984

53
e SERERPRNERRS
B D F
............. 111 11
............. 1
............. 1
EUREUBEERET BTN RET B R
............ 1
............ 1
...... 1
............ 1
............ 1
............ 1
RORODRRREROIN IF T IRT I 1)1

PAGE E 2 OF 5.4000A

COPYRIGHT 1384 GENERAL MOTORS CORPORATION

MPC

ENGINES
. i M
J L N
1 1
1
1
11111
1
1
1
;
111




DETROIT DIESEL

PART

..FIG ... NUMBER. ...

5.4560 -

5108922
5140955

5.4680 -

5198100
5198101
5109463
443603
179816
186625
120392
120393
103319
103320
5170058
120376

5.4000B FAN SHROUD

SHROUD, FAN

SHROUD ASSY. ... ... ... .. i,
SHROUD ASSY. ... ... ... ... .. ...

GUARD. FAN

GUARD ...ttt
GUARD o oo
GUARD ASSY. .o
BOLT, 1/4"-20X3/4” (12.9001) ..............
BOLT, 5/16"-18X3/4" (12.9001} ............
BOLT, 5/16°-18X7/8" (12.9001) ............
WASHER, 9/32" (12.9190) .................
WASHER, 11/32" (12.9190) ................
LOCKWASHER, 1/4” (12.9200} ..............
LOCKWASHER, 5/16* (12.9200} .............
NUT, 178" SPEED .. ..o
NUT, 1/47-20{12.8120) ..........ovuunve...

NOV., 1984 PAGE

5 3
5 ] 7
3 0 9
5 6
9 6
1
1
1
1
1 151
6 616
2 2
2
6 6|6
4 214
6j4]4]6]6
2 212
6 6|6
41 4

1 OF 5.4000B

COPYRIGHT 1984 GENERAL MOTORS CORPORATION

M P

c ENGINES




DETROIT DtESEL §3 MPC ENGINES
5.5000A HEAT EXCHANGER OR KEEL CQOLING '

..................... TYPES . . ... ..
PART 2 2 3 3
CFIG .. .NUMBER ............ NAME AND DESCRIPTION ......... 8|lz2|9fz]9 0|l3|o0 1]3
1{9{4|9({9{0{1]|0 oflal1
5 3 8
5.5001 - TANK, EXPANSION
6A.B 5125027 TANK, 2.34.BV53 .. ....... ... v, 111ty v51] 11 1]1 H
6C 5128347  TANK, 253 ... ........... i) 1]1]1
113175 PLUG, 1/8” PIPE BRASS {12.9880)........... 221221212 2]z2 2
112304 PLUG, 3/8° PIPE BAASS (12.9550). .......... 111
5115214  PLUG, 1/2° PIPE (12.9580) ... .............. LRI IR T BTN A KN I 1
6C 5111798 PLUG, 1" PIPE (12.98B0) ... ................ 1]
5127034 PLUG, ! 1/B"DIACUP ... . ................ 1
5109167 PLUG. 1 1/4° DIA. CUP . . ...........c.0.... BENREERERRE LR 1
&C 103196 STUD, 3/8°.16-24X1 9/18" (12.9117) .. ..... . alala
5160023 COVER ouggAT EXCHANGER WATER HOLE)
(LI0BOY ...t e 1]
51168357 GASKET (HEAT EXCHANGER WATER
HOLE COVER) (1.1070) ............o..... 111
186818 BOLT, 5/16°-18X5/8" (12.8001) ............ 2|2
103320 LOCKWASHER, 5/16° (12.9200) ............ : 22
5.5003 - CORE, HEAT EXCHANGER
6A8 8509553 CORE, 3.4.6VB3 ..........00vovvnvnnnnn.. 1] 111 1 1
6C 8529617 CORE ASSY., 2-53 {INCLUDES
ELECTRODE} ..........ovvvevvvinnnnns, 111
5.5010 - ELECTRODE, HEAT EXCHANGER
A8 8515880 ELECTRODE ASSY., 3, 4, 8V53
{INCLUDES 3 3/8" ELECTRODE) ,.......... 111 1111 1 1
6AB 8516851 ELECTRODE, 3, 4. 6V53 (33/8° L) ........... 1] 1] 11 1 1
6AB 8517473 ELECTRODE ASSY.. 2, 3, 4-53 INCLUDES ‘
11/4° ELECTRODE) .................... 111 1] 1] 1
6AE 8517474  ELECTRODE 2,3, 453 (1 #/4° L) ........... 111 1 111 1
5.5025 - RETAINER, HEAT EXCHANGER SEAL
a8 £187786 RETAINER, 3,4.6V83 ...................... 1 1] 1]+ 1 1
6.5028 - SEAL, HEAT EXCHANGER
6AB 5167746 SEAL 3.4.BVS3 ... .. ... 212 z2]2112 2 2
5.5027 - GLAND, HEAT EXCHANGER SEAL
RETAINER
6AB 5187746 GLAND, 3.4,8V53 ...........c0oovvvnnnn. .. 1] IR 1 1

NOV., 1979 PAGE 1 OF 5.5000A
COPYRIGHT 1979 GENERAL MOTORS CQRPORATION




5 3 MPC ENGINES DETROIT DIESEL
5.5000A HEAT EXCHANGER OR KEEL COOLING ’

..................... TYPES ... ... ...
PART 2 2 2 3 3
L.FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 9|2]|9|2{9|3|0|3}0 113
119|4(9]19|0]|1|0}l4]10]4]1
3 5 0 3
5.5030 - COVER, HEAT EXCHANGER
6A.B 51468276 COVER, 34,6VE3 (INLETY .................. 111 111113 1 1
6A.8 5187741 COVER, 3,4 6VE3(OUTLETY ... ... ..ccvvivnnn, 1113 11111 1 1
6A.B 5186978 COVER, 4 6VS3 (BLANK) ................... 1 1
6A.B 5121893 COVER, 4,6V53 (INLET) (5.5440) ............. 1
6A.8 5125655 COVER, 48VS3(REAR) .................... 1 1
6A 8127028 COVER. 2-B3 . ... ... ... ... . i 2
51176874 COVER, 4 6VEI(INLET} .. .................. 1
103647 DAAINCOCK, 1/4” {12.9610} ............... 111 111 1 1
1131786 PLUG, 178" PIPE (12.95680) ................. 2|2 2121} 2 2 2
112578 PLUG, 1/4” PIPE (1295560 ................. 1] 1{11]1 1 1
113177 PLUG, 3/4" PIPE BRASS {12.9550)........... 111 1] 1 1
186828 BOLT, 5/16°-18X7/8° (12.83001) ............ 2 2
179819 BOLT. 5/16°-18X1 1/8° {12.9001) ........... 10110720} 10|10} 10} 20]10 10
179828 BOLT, 5/16"-18X2" (12,.8001) .............. 10 10 10 10 10
179838 BOLT, 3/8"-16X1° {12.9001) ............... 4
103320 LOCKWASHER, 5/1687 {12.8200) AR|AR| AR|AR] AR| AR| AR| AR AR
103321 LOCKWASHER, 3/8° (12.9200).............. 4
117049 NUT, 3/8".24 (128190} ...........c.c.nnu.. 4
$.5050 - GASKET, HEAT EXCHANGER
6A.B 5187784 GASKET, 346VE3 ... .................... 313 3({3(3 3 3
68A.B 5187784 GASKET, 4,BVS3 . ..... . .......coiiuennnn. 2 2
648 5119206 GASKET, 4.6VS3 (6.1110) . .............on.. 1 1
6C 5168147 GASKET, 2-83 .........ciiiiniin.. 11111
6A 5127082 GASKET, 2-53 ... . ... . 2
5.5070 - BRACKET, HEAT EXCHANGER MOUNTING
6A 5119168 BRACKET, UPPER 3.4-63 . .................. 11111 1 1
5124944 =* BRACKET.LOWER34-53 _ .. . ............. 11181 ]1 1 1
5125212 4+ BRACKET. UPPEREVS3 .................... 101
5125213 -+ BRACKET, LOWERG6VS3 . ... ... . ......... 1(1
5124998 ~SUPPORT, 283 . ... ... .......cuurvun.. 11111
5150744 STUD (5/16°-18-24X1 1/47}(5.1020) ........ CRN-RN]
S158406 £ SPACER .............. ... ... .. ... ..., 2(212(21(2 2
454813 BOLT. 3/8"-16X7/8° (12.9001) ............. 2
186619 BOLT, 3/8°-16X1 1/8" (12.9001) 4| a4l4|a]a 4 4
188679 BOLT, 3/87-16X1 1/4" (12.9001) 212 21212
454906 * BOLT, 3/8"-18X1 1/2° (12.9001) 2
454813 * BOLT, 3/8°-16X1 7/8” (12.9001} 212 2] 2 2
106288 * BOLT, 3/87-16X2 1/4" (12,9001} 212|1212§2 2
465537  # BOLT, 3/8".16X4" (129001 .. ............. 2122122 2
106288 BOLT, 3/87-24X2 1/4" (12.9001) ... ... ..., .. 2 .
103320 LOCKWASHER, 5/16" (12.9200) ............ 6186
103321 LOCKWASHER, 3/8° (12.9200). ............. AR
114493 NUT, 5/16".24 (12.9120) . ................. 6| 6
NOV., 1879 PAGE 2 OF 6.5000A

COPYRIGHT 1879 GENERAL MOTQRS CORPORATION




DETRO!IT DIESEL 5 3 MPC ENGINES
5.5000A  HEAT EXCHANGER OR KEEL COOLING ’

..................... TYPES . ........ ...
PART 2 2 2 3 3 3
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 9l2{9l2|9i3j0|3j0j3i1}{3
1|(9|(a|9|92{0]|1]|0}a|0]lal]1
3 0 3 8
6.5070 - BRACKET, HEAT EXCHANGER MOUNTING
(CONT'D)
117049 NUT, 3/8°.24 (129120} ................... 2
* THRU 3D-268, 4D-644,
+ QBSOLETE.
# EFFECTIVE WITH 3D-269, 4D-645.
B.5080 - GASKET, HEAT EXCHANGER MOUNTING
BRACKET
6A 5118212  GASKET, 3,4,6V53 (BRACKET TO TANK) . ...... IEREREREEE RN EREEE R 1
8A 5118242  GASKET. 3,4.53 (BRACKET TO HEAD)
(1.2084) ... ... i 111 i 1 1
6A 5175882 * GASKET, 3.4.53 (SPACER TO FRONT
COVERN (4.4115) . ... .....c.ooeennn.. 212]212]2 2
= EFFECTIVE WITH 3D-269, 4D-845.
5.5120 - NECK., EXPANSION TANK FILLER
5118060 NECK, 2,348VE3 ........................ SRR R R SRR AT AR TN AR TR AR T AN AR A
5.5130 . GASKET. EXPANSION TANK FILLER NECX
5118081 GASKET. 2,3.4.8V53 ............c0c0oun... IR T AR T R N T AT AT BT AT ST A
5.5140 - CAP, EXPANSION TANK FILLER
6A.8 860796 CAP, 2,3,4.6VS3 .. ....................... 111 1110 111 1
6A.8 860901 CAP, 2,BVEB3 ... ......ovvveinnniin, 1 1 1
5.5190 . TUBE, EXPANSION TANK OVERFLOW
58 5122569  TUBE ASSY., 3.46VS3(DEV. L 14).......... IR EEEREE ERERE 1
5C 5158828  TUBE ASSY., 2.53 (DEV. L 4 1/47)
{22300} ... .. ... 1111
5100138  ADAPTOR. 1/8° PIPE 2.63 (12.9670) ......... t
225815 ELBOW, 5/16" INV. FL. TUBE 90 DEG.
(12.8480) .............0 i, U T RE T S A N N T AETE BE T BET AR AR
6.5200 - CLIP, EXPANSION TANK OVERFLOW
TUBE
3290489  CLIP(2.5220) . ...t (IR R BRI AR AT A A 1

NOvV., 1979 PAGE 3 OF 5.8000A
COPYRIGHT 1379 GENERAL MOTORS CORPORATION




. .FiG ... NUMBER

7A
7A

78
SA
S5A

5A

MPC

PART

5.8377 .

5121043
5114778

ENGINES
HEAT EXCHANGER OR KEEL COOLING

5.5000A

.........

TUBE. RAW WATER PUMP INLET

*ELBOW, 23,453 . ............. . 00

ELBOW, 6v.Bv-53 ........... ... ... . ...

5128086 @ELBOW, 2,34-53 ...............0c0uviunnn

113177
179830
1801230
179829
103341
103320

5.5378 -

5122848
5115396

6.5380 -

5125640
5122646
5122644
112578
1798286
179829
179839
103341
103320

5.5390 -

5179368
181333
103320
114493

5.56405 -

5156484
100014
103320
114483

PLUG, 3/4" PIPE (BRASS)(12.9580) ..........
BOLT, 5/16"-18X3" {12.9001)
BOLT, 3/8°-18X2" (123001 ...............
BOLT, 3/8°.16X2 3/4" (12.9001)
WASHER, 3/8"{12.9190) ..................
LOCKWASHER. 5/168 {12.9200)
* PTO UNITS, TYPE 305.

@ GENERATOR UNITS, TYPE 305.

GASKET, RAW WATER FLANGE (AT
PUMP)

GASKET, 23,483 .......... ... .. iann
GASKET, 8,8V83(5.5410) ..................

TUBE. RAW WATER PUMP OUTLET

TUBEASSY.6V53 .......................
ELBOW, 2,3.4-53 ... ..........ciueninnn.,
ELBOW, 3453 ... ........ciiviniiinnnn.
PLUG, 1/4° PIPE{12.8650) .................
BOLT, 85/16"-18X2° (12,9001} ..............
BOLT, 5/16°-18X2 3/4” (12.9001) ...........
BOLT, 3/8"-16X1°{12,3001) ...............
WASHER, 3/87 (12,9190} ..................
LOCKWASHER, 5/18" {12.9200)

CLIP, HEAT EXCHANGER RAW WATER
INLET TUBE

CLIP, 1 1/2° (44180} .....................
BOLT, 5/16°-24X5/8" (12.9001)
LOCKWASHER, 5/16" (12.9200)
NUT, 5/16"-24 {(12.83120)

BRACKET, HEAT EXCHANGER RAW
WATER INLET TUBE CLIP

BRACKET, 2,3,4-53(7.1882) ................
BOLT. 5/16°-24X1° (12.9001) ..............
LOCKWASHER. 5/16 (12.9200)
NUT, 5/16°-24 (12.9120)

NOV., 1979 PAGE

2 2 2
9 9(219
1{98]4|19]|9

5
111 11
2|2 2] 2
2)2 212
111 111
111

111
111 111
111 111
212 212

—_—
-k b -
— ke
— b e

pry
et ma e
- ——
- b

4 OF 5.5000A

COPYRIGHT 1979 GENERAL MOTORS CORPORATION

L TYPES L L,
3 3
3({0|]3]ol3]11]3
oj/1]0 o141
3 L] 8
1 1
1
1
1
2
2
2
2
2 2
1 1
1
1
1 1
1
1 1 1
1 1 1
2
2
2 2 2

DETROIT DIESEL

- b k-
e

- s
— ks




DETROIT DIESEL B3 MPC ENGINES
5.6000A HEAT EXCHANGER OR KEEL COOLING

..................... TYPES ..o
) PART 2 2 2 3 3 3
.FIG...NUMBER .. .......... NAME AND DESCRIPTION ......... s|2|9|l2|9]|3|o|3lo 1]3

1{91afe o|l1|/o0la|ojal1
o 3 6
6.5410 - GASKET, RAW WATER FLANGE (AT
PUMP)
6122648  GASKET, 2,34-63(55378)................. 1] 1 111 1 1
6116396  GASKET, BVB3 ..........000ovrnnnis 1
5.5430 - TUBE, HEAT EXCHANGER RAW WATER
INLET (INTERMEDIATE}
5A 51226868  TUBE(DEV.L 36.36")3-53................. 1 1
5A 5122689  TUBE (DEV.L 41.76"4-53 .. ............... 1 1
5A 5126223 * TUBE (DEV. L. 36.50"°}2-63 .. ............... 1
5A 5128038 * TUBE (DEV. L 45.64")4-53 ... ... .......... 1
* OBSOLETE.
5.5440 - TUBE, HEAT EXCHANGER RAW WATER
INLET
78 5126538  TUBEASSY., 353 ................cco0i.. 1
6A 5122630  ELBOW, 3,453 ...........00oooonriniiis 1] 1 1|1 1 1
5126483  FLANGE 2.53 ................... s 1]
5150744  STUD {1 1/4°L)(5.1020) ... ............... 2|2
186629 BOLT, 6/16"-18X1- (12.9001) .............. 4
179819 BOLT, 5/16°-18X1 1/8 {12.9001) .. ... ...... ala afa 4 4
103320 LOCKWASHER, 5/168" {12.9200) ............ 44 alajfa alz2}2 4
114493 NUT, 5/16°-24 (129120} .................. 2|2
5.5480 - GASKET, HEAT EXCHANGER RAW WATER
INLET TUBE _
6AB B158747  GASKET.3,4,68V53 ...................... 1)1 1141 1 1
6A 5153902  GASKET, 263 (4.1520) .. ............. ... .. 1)1
126636  SEALRING ............................" 1)1
5.5470 - HOSE. HEAT EXCHANGER RAW WATER
INLET TUBE
BA 5163930 # HOSE (1 1/2" X 2 3/4"} 2, 3, 453
{5.3290) ............ .\ 2|2 2|2 2 2
5110373 # HOSE (2" X 37) 6, 8V53 (5.3330) ............ 1
5A 8920637  CLAMP, 1 8/16"-2 1/2* DIA. HOSE
(12.8680) ......ooovvmonnn, 4| a a| a2 4
5A 2337379  CLAMP, 1 1/16"-2" DIA. HOSE (12.9660) ... .. 4
# STD. LENGTH HOSE, CUT TO LENGTH
SHOWN. _
NOV., 1981 PAGE 5§ OF 5.5000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION




53 MPC ENGINES : DETROIT DIESEL
5.6000A  HEAT EXCHANGER OR KEEL COOLING

..................... TYPES .o
PART 2 2 2 3 3 3
_FIG...NUMBER .. .......... NAME AND DESCRIPTION ......... 9|2|9l2({e|3|0l3flo|3|1]3
1|9|aj9{9|lol1|o0la|lo|a]|1
3 3 5 8
8.5550 - TUBE, HEAT EXCHANGER WATER OUTLET
5126464  ELBOW, 3,4-53(5.5440) ................... 111 R 1 1
8B B119878  FLANGE, B,8V53 ............000vvenenenn. 1
8A 5126493  FLANGE 2-53 (55440} ... ................. 111
103175 STUD, 5/16-18-24X1 1/2° (12.9117) ... ..... 212
186829 BOLT, 5/16"-18X1% (12.9001) .............. 4
179819 BOLT, 5/16°-18X1 1/4 (12.9001) 4l a 4l a 4 4
103320 LOCKWASHER, 5/16° (12.9200) ............ ala alaia 4alala 4
114493 NUT, 5/167-24 (12.9120) .......oouuvnrn.. 2] 2
5.8570 - GASKET, HEAT EXCHANGER WATER
OUTLET TUBE
&8 5158747  GASKET, 2,3,4,6,8V53 (5.5460) ............. 1 IR E 1 '
5126636 SEAL RING, 2-83(5.5460) .................. 1 1
NOV., 1979 PAGE 6 OF 6.5000A

COPYRIGHT 1979 GENERAL MOTORS CORPORATION




DETROIT DIESEL 53 MPC ENGINES
5.5000A HEAT EXCHANGER OR KEEL COOLING

...................... TYPES | .\,
PART 3 3 3 3
LFIG ... NUMBER............. NAME AND DESCRIPTION .......... 1131113232134 6|3
7{1|9t2|1|2]|3|4]|8]|4 7
8 o 2 6
5.6001 - TANK EXPANSION
6AB 5126027  TANK, 2346V53 ..........oooeiiinannin.. IR RN R R R R R R R
6A 5109392 * TANK 4-53 (AUX) ... ooooviine .. 111
68 5135123 #TANK BVE3 _.....oooiuemnmnnn., 1
113175 PLUG, 1/8" PIPE BRASS {12.9560) ........... 202252122122 2|2]|2
8924380  PLUG, 1/87-27 PIPE (12.9550) .............. 2
§116214  PLUG, 1/2" PIPE (129550} ................. EREEEEREEEE R REERERE
5109157  PLUG, 1 1/4" DIA . CUP ... oooennonn, s 11111 {1{n
5117186  PLUG, 2" DIA.CUP{1.2001) ................ 2
5134851 COVER © ..ottt 1
5134679  GASKET(5.3325) ...........oo'covnounnonn. 1
6177469  SPACER, 13/32°X3/4”X1 3/16"
(TABB5) oot 2
186619 BOLT, 3/87-16X1 1/8" (12.9001) ............ 2
192883 BOLT, 3/8"-16X5 174" (12.9001) ............ 2
103321 LOCKWASHER, 3/8” (12.9200) .............. a
# NOT SERVICED, REPLACED BY
5107685 TANK PLUS (1) 5118060
NECK, {1) 5118061 GASKET AND (2)
5117186 PLUGS.
* OBSOLETE.
5.5003 - CORE, HEAT EXCHANGER
6AB 8509563 CORE. 3468V53 ......................... EEEENERE IEIEEERE
5.5010 - ELECTRODE, HEAT EXCHANGER
6AB 8515860  ELECTRODE ASSY. 3, 4, 6, BV53
{INCLUDES 3 3/8" ELECTRODE) ........... IR REERE IEEEEREE
6A.B 8515851 ELECTRODE, 3,4, 6V53(33/8" L} ........... IR ERERRE IEEEREERE
6A.B BB17473  ELECTRODE ASSY., 2, 3, 4-53
(NCLUDES 1 1/4" ELECTRODE) ........... EENREEREE 1]
6AB 8617474  ELECTRODE, 2, 3,453 (1 1/4" L) ............ 111]1]1]1 IERE
68 8515841 ELECTRODE ASSY., 6, 8V53 (INCLUDES
2 1/8 ELECTRODE) ............o©ooon... 1 1
6B 8515842  ELECTRODE(2 1/8" L) .....oooooonrnin, 1 1
6.5025 - RETAINER, HEAT EXCHANGER SEAL
6AB 5167766  RETAINER, 3,4,6,8V53 ..................... IR ERERE IR RE R E
5.5026 - SEAL, HEAT EXCHANGER
6AB B167746  SEAL 3.4.68VE3 ......................... 222122 222212
NOV.. 1984 PAGE 7 OF 5.5000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION




53 MPC ENGINES DETROIT DIESEL
5.5000A HEAT EXCHANGER OR KEEL COOLING

..................... TYPES ...t
PART 3 3 3 3 a3
.G ... NUMBER ............ NAME AND DESCRIPTION ......... 113|1{3|2]3|2|3|a|3]|8s
711191211 |2]31a4|8|a|8]|7
8 0 2 5 9
6.5027 - GLAND, HEAT EXCHANGER SEAL
RETAINER
6AB 5187748  GLAND,3.46,8VS3 ....................... EEUREREEE I ENENER K
5.5030 - COVER, HEAT EXCHANGER
6AB 5148278  COVER 3468VS3(INLET) ................. 1] IREREERE
6A8 5167741 COVER, 3,4,6,8V53 (OUTLET) ............... 1111} IR IR I I
6AB 51868976  COVER 4.6VS3(BLANK) ... .............. 11
6A8 6121893  COVER, 4,6V53 (INLET) (5.5440) ............. 1] 1
6A8 5125665  COVER 4,6VS3(REAR} .................... 1]t
8A 5135999 # COVER BVS3 (INLET) ..................... 1
114981 DRAINCOCK, 1/8° (12.9510) ............... 1
103647 DRAINCOCK, 1/4” (12,9510} ............... BREERREE NEEERERE
113178 PLUG. 1/8° PIPE (12.9550) ................. 2212122 2(2]2(2]2
112878 PLUG, 1/4° PIPE (12,9580} ................. NEEERREE IEEERERE
113177 PLUG, 3/4" PIPE BRASS (12.9550)........... I EEREREE tl1l1]11]1
1868625 BOLT, 5/16°-18X7/8° (12.9001) ............ 2|2
179819 BOLT, 5/16°-18X1 1/8° (12.90010) ........... 10/ 10) 10} 10| 10{ 20| 20]{ 10] 10} 10| 10} 10
179826 BOLT. 5/16°-18X2" (12.8001) .............. 10{10j10|10] 10 10| 10] 10 10
103320 LOCKWASHER, 5/16" {12.9200) ............ AR|AR|AR|AR|AR|AR|AR| AR| AR| AR| AR| AR
# NOT SERVICED, USE 5146276 CQVER
AND (1) 112578 PLUG.
5.5050 - GASKET, HEAT EXCHANGER
8AB 5167764  GASKET, 3,468V53 ...................... 3|3|3|3|[3]|2}2]{3]3]|3|3]3
6AB 5119208  GASKET, 4,8V53(8.1110)...............0.. 11
5.5070 . BRACKET, HEAT EXCHANGER MOUNTING
8A 5119168  BRACKET, UPPER 3,4-53 ... ... ............. 1] 1)1 1
5124944 ~ BRACKET, LOWER 3,433 .................. 1]1]+ 1
5125212 = BRACKET, UPPERGVE3 .................... 1
5125213 + BRACKET, LOWERGVS3 .. ................. 1
A 5128692  BRACKET, UPPER 3,483 ... ... ........ .. ... 1 1 1
5128690 -+ BRACKET, LOWER 3,463 .................. 1 1 1
8A 5128691 BRACKET, UPPER 3,453 ................... 1 1 1
5128689 -+ BRACKET, LOWER 3,453 .................. 1 1 1
6A 5109378 BRACKET, 4-53 (AUX. TANK MOUNTING) ... ... 202
5135366 BRACKET, BVE3 ... .......ovveveannnnnnn, 1
B1658406 @ SPACER, 3,4-63 ... ..., 2
454813 BOLT, 3/8°-16X7/8" (12.9001) ............. 2|22
179839 BOLT. 3/8°-16X17 (12,9001) ... ............ 2{212]2 202
188619 BOLT, 3/8°-16X1 1/8° {12.900%) ............ 41ajalzy2]2]2 2124
186679 BOLT, 3/87-16X1 1/47 {12.9001) .. ... ....... 2
464813 = 80LT, 3/8-16X1 7/8" {12.9001) ... ... ... ... 2
108608 BOLT, 3/8"-16X2 1/8” {12.8001) ... ......... 2
NOV., 1979 PAGE 8 OF 5.,5000A

COPYRIGHT 1973 GENERAL MOQOTORS CORPORATION




DETROIT DIESEL
5.5000A HEAT EXCHANGER OR KEEL COOLING - ‘

PART

FIG ... NUMBER . .

6A
8A

A

5.5070

106288
179850
465637
106288
454933
193221
442733
103321
103322
103323
117048

§.5080

51168212
5116242

6175882

5.6120 -

5118060

6.5130
5118081

5.56140
850795
850901

5.5190
5122589

5135900
225815

- BRACKET, HEAT EXCHANGER MOUNTING
(CONT'D)

* BOLT, 3/8°.16X2 1/4” (12.9001)
BOLT, 3/8°-16X2 3/4" (12,9001}

@ BOLT, 3/8°-16X47 {12.900Y) ...............
BOLT. 3/87-24X2 1/47 (12.8001)
BOLT, 7/18"-14X1 1/8° {12.8001) .. .. ... . ...
BOLT, 7/18"-14X1 1/4* (12,9001} ...........
BOLT, 1/27-13X1 1/4" {12.9Q01) .. ..........
LOCKWASHER, 3/8" (12.9200}..............
LOCKWASHER, 7/167 (12.9200) ............
LOCKWASHER, 1/27 (12.9200}..............
NUT, 3/8"-24 (12.9120) ...... e
* THRU 3D-288, 40-644.
@ EFFECTIVE WITH 3D-269, 4D-645.
+ OBSOLETE.

- GASKET, HEAT EXCHANGER MOUNTING
BRACKET

GASKET, 3.4,6VS3 (BRACKET TO TANK) .. .....
GASKET, 3,4-53 (BRACKET TO HEAD)
(1.2044) ..ottt
* GASKET, 3,4-53 (SPACER TO FRONT
BA118)
* EFFECTIVE WITH 3D-268, 4D-645.
NECK. EXPANSION TANK FILLER

NECX, 2,3,468VE3.......................

- GASKET., EXPANSION TANK FILLER NECK
GASKET, 2,34,6.8v83 ... ... ...............

- CAP, EXPANSION TANK FILLER
CAP. 2,3468V53 ... ... .................
CAP,28.8VB3 ........... ... ..o
- TUBE, EXPANSION TANK OVERFLOW
TUBE ASSY.,, 3, 4, 5VB3 (DEV. L 147 ... ...,
TUBE ASSY., 8VE3 (DEV. L 17.75%) . .........

ELBOW, 5/16° INV. FL TUBE 90 DEG.
(12.5880) ......ovvurriirienenrns

NOV.. 1979 PAGE

9 OF S5.5000A

COPYRIGHT 1979 GENERAL MOTORS CORPORATION

..................... TYPES ...........
3 3 3 3
1131131213 |2|3|]4/3]6
7|11912(112]3]|4 4|1 8
8 o 2 5 9
2
2
2
21212 |1212]1272 212
2
2121212 2|2
AR|AR|AR| AR| AR AR} AR | AR| AR| AR
2
21212 2i2
212 |2 212 2|2
1111111 L T T B R O A
1 1 1 1
2




53 MPC ENGINES DETROI!IT DIESEL
5.5000A HEAT EXCHANGER OR KEEL COOLING

..................... TYPES ... . e
PART 3 3 3 3 3
LFIG ... NUMBER ............ NAME AND DESCRIPTION ......... 113|1]3j2|312(3(4|3]|8e
7Ti1]9{2|1]|2|134|8] 4 7
8 0 2 -] 9
5.5196 - HOSE. HEAT EXCHANGER AUX. TANK
5129887 #HOSE 1/4 X 38 L. 463 ................... 111
5138542 #HOSE 3/41D.X30L 453 ................ 111
118783 ELBOW, 1/4" INV. FL. TUBE 90 DEG.
(12.9480) ..............iiviiienenain, 2|2
110289 ELBOW, 3/4" FL. TUBE 90 DEG. |
f12.9390) ......... ... . i 212
5111277 FITTING (1/4° HOSE) (8.1017) .............. 212
51268728 . FITTING (3/4" HOSE) (124070) ............. 2|2
3t STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
5.5200 - CLIP, EXPANSION TANK OVERFLOW
TUBE
32904859 CLIP(2.8220).. ... ... i e I N I N T N 2N N T T T A O O I O I A
8.5377 - TUBE. RAW WATER PUMP INLET
7A 5121043 ELBOW, 23,4-63 ......................... 111491 1
78 5114778 ELBOW, 8V.BVE3 ... ... ....... ... ..l 1
7A 5128086 ELBOW, 23,483 ......................... 1] 1 111
78 5109936 ELBOW,. 8V.83 .................. ..., 1
113177 PLUG, 374" PIPE (BRASS) {12.9550) .......... 1 1
179830 BOLT. 5/18"-18X3" (12.9001) .............. 2122 2
179847 BOLT. 3/8"-16X2" (12.9001) ............... 2 2
179828 BOLT, 3/8”-18X2 1/2° (12.8001) ............ 2|2 2| 2
103341 WASHER, 3/8° (129180} ... . .............. 2 2
103320 LOCKWASHER, §/16° (12.9200) ............ 212)1212| 2 2122
5.5378 - GASKET, RAW WATER FLANGE (AT
PUMP)
5122848 GASKET, 23453 ... ... ............... £ 20 I U I I I I A 141
5115396 GASKET, 6,8V53(5.5410) . ................. 1 1
5.5380 - TUBE, RAW WATER PUMP OQUTLET
78 5109706 TUBE ASSY,68VE3 ... .. ... .............. 1
SA 5122845 ELBOW, 23463 ......................... 1 1 111
5A 5122844 ELBOW, 3,453 ... .. ... ................ 1 1 1 1
103847 DRAINCOCK, 1/4° (12,9510} ............... 1
NOV., 1979 PAGE 10 OF $5.5000A

COPYRIGHT 1973 GENERAL MOQTORS CORPORATION




5A

8A
SA

78
78
6A
6A

6.5380

179826
179829
179839
103341
103320

5.5390

5179368
181333
103320
114493

5.5406

5165464
100014
103320
114493

6.5410

5122648
5115385

5.6430

5128038
6128037

5.5440

5109808
5136367
5122630
5126464
186629
179819
103320

ENGINES
5.56000A

- TUBE, RAW WATER PUMP OUTLET
{CONT'D)

BOLT, 5/16"-18X2" {128001) ..............
BOLT, 65/16°-18X2 3/4~ (12.8001)...........
BOLT, 3/8°-16X1" {12.8001)
WASHER, 3/8° (12.91980) ..................
LOCKWASHER, 5/16" {12.9200}

- CLIP, HEAT EXCHANGER RAW WATER
INLET TUBE

CLIP, 1 1/27 (4.41BQ) . ....................
BOLT, 5/16"-24X5/8" {12.89001)
LOCKWASHER, 5/16" (12.9200)
LOCKNUT, 6/16°-24 {2.7170)

- BRACKET. HEAT EXCHANGER RAW
WATER INLET TUBE CLIP

BRACKET, 23,453 (71682} ................
BOLT, 5/16°-24X1" (129001} ..............
LOCKWASHER, 5/16° {12.89200) ............
LOCKNUT, 5/16"-24 (2.7170) . ..............

- GASKET, RAW WATER FLANGE (AT
PUMP)

GASKET, 2,3,4-53 (5.5378)
GASKET, 6v53

- TUBE, HEAT EXCHANGER RAW WATER
INLET (INTERMEDIATE)

* TUBE (DEV. L. 45.64") 4-53
TUBE (DEV. L. 40.24") 3-53
* OBSOLETE.

- TUBE, HEAT EXCHANGER RAW WATER
INLET

+ TUBE ASSY., 6V-63

+ TUBE ASSY., 8V-63
ELBOW, 3,4.53
ELBOW, 3463 ............... ... ...
BOLT, 5/16"-18X1" {12.9001) ..............
BOLT, 5/16"-18X1 1/8" (12.9001)
LOCKWASHER, 5/16° (12.9200)
+ OBSOLETE.

NOV., 1981 PAGE

3
1.3
711

8
11
111
212
11
1)1
111
111
1)1
1]
1)1
111
1]
1

1
1]
F
al 4

HEAT EXCHANGER OR KEEL COOLING

3 3
1|3]|2
821
0
1111
11
2|22
1
1
1
1
1
1
1
1
1]
1
1
111
4 4] 4
4)4) 4

11 OF 5.5000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

DETROI!T DIESEL

3
3|2;3|4[3|6
2(3(a 4|8 |7
5
11111
11]1
2
2
212122
1
1
3
1
1
1
1
1
111
1

1
1

1

1
111
4 4
ajala
ala]a)s]a




..FIG ... NUMBER

6AB

5A

SA
SA

68

68

3

MPC ENGINES
5.5000A  HEAT EXCHANGER OR KEEL COOLING

PART

5.5480 -

5188747

5.5470 -

GASKET, HEAT EXCHMANGER RAW WATER
INLET TUBE

GASKET, 3.468v63 ............. e

HOSE, HEAT EXCHANGER RAW WATER
INLET TUBE

8163930 #F HOSE 1 1/2" X 2 3/4° 2, 3, 4-563

5110373
5109646
3920637

2337379

5.6880 -

51284864
5119878
186829
179819
103320

5.5870 -

5158747

(8.3290) ....... ... ...
HOSE, 2° X 3" 6, 8v53(5.3330) ............
HOSE. + 1/2" I.D., FORMED 3,483 ..........
CLAMP, 1 9/167-2 1/2" DIA, HOSE

{129680) . ............ .. .. i,
CLAMP, 1 1/18°-2° DIA. HOSE (12.9660) .....
# STD. LENGTH HOSE. CUT TO LENGTH

SHOWN,

TUBE, HEAT EXCHANGER RAW WATER
OUTLET

ELBOW, 3.4.63(55440) ...................
FLANGE. 6,8V83 .........................
BOLT. 65/16"-18X1° (12.3001} .., ... ........
BOLT, 5/18"-18X1 1/4" (12.9001)...........
LOCKWASHER. 5/16" (12.8200) ............

GASKET. HEAT EXCHANGER RAW WATER
QUTLET TUBE ‘
GASKET, 3,4,8,8V53 (5.5460)...............

NOV., 1979 PAGE

DCETROIT DIESEL

IS 3y 3
113(1]3{2]|3
7{1|9|2[1]2
8 0 2
1Yy1}p1v] 131
21212

111

212
4144

12 OF 5.5000A

COPYRIGHT 1979 GENERAL MOTORS CORPORATION

3 ...... P
4 8
8 4187
11111 ¢
2
1
111
21214 2
1111
1
4
414714
4 4] 4|4




53 MPC ENGINES DETROIT DIESEL
5.5000A HEAT EXCHANGER OR KEEL COOLING
...................... TYPES ............. ... ...
PART 3 3 3 3 3 3
..FIG ... NUMBER............. NAME AND DESCRIPTION .......... 7]13/8}3]8]3|/8|319]3|9]3
g8j7j0j8|4|8|6|8|2|9|6]|9
9 3 B 9 5 9
5.5001 - TANK EXPANSION
6A.B 5136123 #TANK, 468VE3 .......................... 111 1 1 1{1
6B 6107685 TANK, 68VB3 ............................ i il 111 1
8924380 PLUG, 1/8*-27 PIPE {12.9650) .............. 2 212
113176 PLUG, 1/8" PIPE BRASS {12.9550) ........... 2
8923847 PLUG, 1/4* PIPE (4.7001) .................. 1 t]1 L 1
5111798 PLUG, 1" PIPE(12.956B0) ................... 111
5117188 PLUG, 2" DIA. CUP (1.2001} ................ 2j212|272)2|212|2{2)2]2
5134861 COVER ....... ... i L0 L I T T I O O B O O A
5134679 GASKET (5.3325) ................ccivuiuvn.- LI I T T T T T O T T O O O O
65177469 SPACER, 13/32"X3/4"X1 3/16"
(7ABBS) ... ... 2l2)12|2|2)2|212]2 2
179839 BOLT, 3/8"-18X17 (12.9001) ................ 2122|2212 |2(2|2)2]2]2
192883 BOLT, 3/8°-16X5 1/4” (12.9001) ............ 21212121212 2}12{2 2
181384 BOLT, 3/8"-24X2 3/47 (12.9001) ............ 212
103321 LOCKWASHER, 3/8” (128200} .............. AR|AR|AR|AR| 4 |AR|AR|AR|AR]{ AR| AR]| AR
117049 NUT, 3/87.24 (129120} .................... 212
# NOT SERVICED; USE 5107685 TANK
PLUS (1) 6118080 NECK, (1) 6118061
GASKET, AND {2) 5117186 PLUGS.
5.5003 - CORE. HEAT EXCHANGER
6AB 8509563 CORE, 46,8VE3 ... ... .. ... ... ... ....... 1{1]1 1 1 1]1]1
5.5010 - ELECTRODE, HEAT EXCHANGER
6AB 8516850 ELECTRODE ASSY, 4,6,8VvE3
(INCLUDES 3 3/8 L. ELECTRODE) .......... 11111 1 1 1]1]1
65.6025 - RETAINER, HEAT EXCHANGER SEAL
6AB 5187766 RETAINER, 4,6,8V53 ....................... 11111 1 1 11111
5.6026 - SEAL. HEAT EXCHANGER
6AB 6167746 SEAL, 4.68BVB3 ........ ... . .. ... il 2]12}2 2 2|2 212]2
5.6027 - GLAND, HEAT EXCHANGER SEAL
RETAINER
6AB 5167745 GLAND,4,6,8VB3 ........ ... .. .. ..uuuun. 1{1]1 1 t 11 1] 1
6.5030 - COVER, HEAT EXCHANGER
6A.B 51365999 3 COVER, 4,6,8VB3(INLET) ................... 11111 1 1 11131
6AB 5167741 COVER, 4,6,8v53 (OUTLET} ................. 11111 1 1 11111
6B 51868976 COVER, 6, 8VE3 (BLANK) .................... 1 111 1
NOV., 1984 PAGE 13 OF 5.5000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES DETROIT DIESEL
5.5000A HEAT EXCHANGER OR KEEL COOLING

..................... TYPES ...t
PART 3 3 3 3 3 3
LFIG... NUMBER ............ NAME AND DESCRIPTION ......... 7|3lsi{3]s 8|a3ajglalsl]sa
g{7/0|8lala|sls{2|[9]{s6ls9
3 9 5 9
5.5030 . COVER, HEAT EXCHANGER
{CONT'D)
6AB 5121893  COVER, 4.8,8V53 (INLET) (5.5440) ........... 1
6ABE 5123861 COVER. 4,6V53 (BLANK) {4.1290) ... ......... 2 1] 1
5117674  COVER, 4.6VS3(INLET} ............ 1]1 1
114981 DRAINCOCK, 1/8° (12.9510) 1l1]1 1 1 1
103647 DRAINCQCK, 1/4" {12.9510) 1{1
113176 PLUG, 1/8° PIPE (12,9650} ... .............. 21212 2 2 2122
112578 PLUG, 1/4° PIPE (12,9680} ... .............. N ERE 1 1 A REE
113177 PLUG, 3/4° PIPE BRASS (12.95580)........... 111]1 1 1 sl 111
179819 BOLT. 5/16*-18X1 1/8" {12.8001)........... 10]10]|10|20{ 10| 20| 20| 10| 20| 10{ 10] 10
179826 BOLT, 5/16"-18X2° (128001} .............. 10| 10] 10 10 10 10} 10|10
186619 BOLT, 3/8°-16X1 1/8° (12.900%) .. ...... . ... Fy 22
103320 LOCKWASHER, 5/16" (12.9200) ............ AR|AR| AR} AR AR|AR| AR| AR] AR| AR| AR| AR
103321 LOCKWASHER, 3/8° (12.9200).............. 4 2] 2
# NOT SERVICED, USE 5146276 COVER
AND (1) 112578 PLUG.
5.5050 - GASKET, HEAT EXCHANGER
6AB 5187764  GASKET, 4,6.8VS3 ....................... als3 2lal2i2j3lz|3f3}]3
6AB 5123660  GASKET, 4.6V53 (4.1300). . .......ouunn . 2 11
68 5148135 GASKET, BVS53 . ............. ... .o 3
5.5070 - BRACKET, HEAT EXCHANGER MOUNTING
5135291 BRACKET, UPPER VB3 . ................... 1{141]1 1 1 1
5136355 BRACKET, 8VB3 . ........vvurrnnnni 1 1 1
6A 5138767 BRACKET, UPPER 4.53 . ... ................ 1
51238781 BRACKET, LOWER 4-63 .. .. ...... .......... 1
6A 5138692 BRACKET, UPPER 4-83 . ..........0.0ov. .. 1
5138586 BRACKET, LOWER 483 ... ........ . ....... 1
186619 BOLT, 3/8°-16X1 1/8" (12.9001) . ........... 2|2
179869 BOLT, 7/167-14X1 1/8° {12.8001} . .. .. ... ... 2(2f2|22{2[2[2]2 2
180143 BOLT, 7/16°-14X1 174" {12.9001} . .......... 2|212|2{2]2]2V2|2{2]|2]2
442733 BOLT, 1/2°-13X1 1/4 (12.800%) . .. ... ...... 2t 2
103321 LOCKWASHER, 3/8° (12.8200Y.. .. .......... 212
103322 LOCKWASHER, 7/18* (12.9200) ... ......... 4jalaltafalalalatalalaifae
103323 LOCKWASHER, 1/2° (12.9200) .. ......... ... 1]
5.5120 - NECK. EXPANSION TANK FILLER
51180680 NECK, 4,8.8V53 .. ... ..o, 'S TR TN N AT B B BT BT BT RO A
5.5130 . GASKET, EXPANSION TANK FILLER NECX
5118081 GASKET, 4,6.8VB3 . ... ..........cco.o... I BTN TR N NETH BN S TN N2 BTN B AR
NOV., 1979 PAGE 14 OF 5.5000A

COPYRIGHT 1879 GENERAL MOTCORS CORPORATION




DETROIT DIES EL 53
5.5000A  HEAT EXCHANGER OR KEEL COOLING

PART Wy 3 AR
LG .. NUMBER .......... + - NAME AND DESCRIPTION ......... 7|3[8|3|8
8|l7j0|8(4|8
5.5140 - CAP, EXPANSION TANK FILLER
6A,B 880798 CAP, 48.8V83 ...................ccccnns 11111 1
6A 8809201 CAP, 8VBI ... ... ... . e 1 1
5.5190 - TUBE, EXPANSION TANK OVERFLOW
5A.8 5136900 TUBE ASSY., 4, 6, AVE3 (DEV. L. 17.75") . ..... L T I O O R
9432248 ELBOW, 5/18" INV. FL. TUBE S0 DEG.
{12.9480) ................ .. .00, 1
228816 ELBOW, 5/18" iINV. FL. TUBE 90 DEG.
(12.9480) ..... ... e e 11 vy 1] 1 1
5.5200 - CLIP, EXPANSION TANK OVERFLOW
TUBE
3290489 CLIP(2.9220) ... ... .. i, 111111}
5.5378 - GASKET. RAW WATER FLANGE (AT
PUMP)
51185298 GASKET, 4,8,8V53(5.5410) ... ............. 11111 1
5.5380 . TUBE. RAW WATER PUMP OUTLET
78 5125540 TUBEASSY, BV-63 ......................, 1 1
78 5109708 TUBEASSY, 8v-83 . ...................... 1
78 5138881 TUBE ASSY., 8V-63 ....................... 1
51387486 ELBOW, 453 {BENGINE) ..................
5138569 ELBOW, 4.53 (DENGINE} ..................
103847 DRAINCOCK, 1/4° {12.9610V ...............
112878 PLUG, 1/4" PIPE BRASS (12.9650)........... 111311
179839 8OLT, 3/8°.16X1° (12.9001) ............... 21212 2
186679 BOLT, 3/8°-16X1 1/4” (129001} ........ ...,
427%88 BOLT, 3/8°-16X2 1/2° (12.3001) ............
103341 WASHER, 3/87 (129180} .................. 2(2]2 2
103321 LOCKWASHER, 3/87 (12.9200). ............. AR
5.5430 - TUBE. HEAT EXCHANGER RAW WATER
INLET (INTERMEDIATE)
5115502 TUBE {DEV. L. 19.00"/8V-53................ 1
5A 51387068 + TUBE(DEV.L 23.3074.-63.................
SA 5140384 -~ TUBE(DEV.L 23.80")4-53 ...... ... ........
+ OBSOLETE.
5.5440 . TUBE. HEAT EXCHANGER RAW WATER
INLET
78 5136498 TUBE ASSY.. 8v-83 ....................... 1 i
78 5138804 TUBE ASSY.,6V-53 .. ............ ......... 1
78 5137343 TUBE ASSY. 8V-63 (55377 ................ 1
NOV., 1979 PAGE 15 CF 5.5000A

COPYRIGHT 1979 GENERAL MOQTORS CORPORATION

MP

TYPES
3
8|3
als

9
1{1
111
1

1
111
1
1
1

2

2

1

C ENGINES

9239
9 9
5
1{1f1171
1111111
1
LI R
Tyt
111} 1
1
1
1
1
2
111
111
2
2|2
1
1
1




5 3

LG L

S5A.8A

5A.8

5A

SA

68

GA,B

. NUMBER

MPC ENGINES
6.5000A  HEAT EXCHANGER OR KEEL COOLING

PART

5.5440 -

5138743 =+
188829
179819
103320

5.5480 -
5188747

5.5470 -

TUBE, HEAT EXCHANGER RAW WATER
INLET (CONT'D)

ELBOW, 483 (88880 ....................
BOLT, 5/18%.18X1° (12.3001) ..............
BOLT, 5/16°-18X1 1/8" (12.9001) ...........
LOCKWASHER, 5/16° (12.9200) ............
* OBSOLETE

GASKEY, HEAT EXCHANGER RAW WATER
INLET TusEt
GASKET, 3.46.8V83 ................c0n0..

HOSE, HEAT EXCHANGER RAW WATER
INLET TUBE

$110373 #HOSE(2X376,8v83(5.3330).............
5199780 3+ HOSE(2 3/8° X 2 3/4") 4.53 (§.3366)........

8920537
5188038

5.5850 -

5138504
5119878
186629
179819
103320

5.5670 -

5168747

5.5880

CLAMP, 1 9/167-2 1/2° DIA. HOSE

(129660} ............... . ccuivinnnn.
CLAMP, 2 9/18°-3 1/2" DIA, HOSE

(129680} ................c00iuena..
# STD. LENGTH HOSE, CUT TO LENGTH

SHOWN.

TUBE, HEAT EXCHANGER RAW WATER
OUTLET

TUBE ASSY. 8V83 . ......................
FLANGE, 468V83 .. ..... .................
BOLT, 5/16°-18X17 (12,8007 ..............
BOLT, 5/16°-18X1 1/8° {12.3001) ... .......,
LOCKWASHER, 6/16" {12.9200} ............

GASKET, HEAT EXCHANGER RAW WATER
QUTLET TuBg _

GASKET, 3,4,6,8V53 (5.5460) ...............

- HOSE, HEAT EXCHANGER WATER

OUTLET TUBE

5199778 +HOSE 1 3/4"1.D. X 2.78" L. 453

89208637

B.3295) ...
CLAMP, 1 9/16° X 2 1/2" (12.9660) .........
# STD. LENGTH HOSE, CUT TO LENGTH

SHOWN,

NOQV,, 1979 PAGE

DETROIT DIESEL

P 3 30
713|8|3!8f3
8;7 814/ 8
9 3 S
4141 4 4
414¢4 4
1111 1
11111 2
21212 4
11111 1
41 4| 4 4
41414 4

18 OF 5.5000A

COPYRIGHT 1979 GENERAL MOTORS CORPQRATION

91319
9/8)9
-3
171
4
41 4
4141 4
T11 11
2
111
4
212
1
ti1!1
4
4} 4
4141} 4
Tl
2|2
41 4




DETROIT DIESEL 5 3 MPC ENGINES
5.5000A HEAT EXCHANGER OR KEEL COOLING

...................... TYPES ...t
PART 4 4 4 4
.FIG .. .NUMBER............. NAME AND DESCRIPTION .......... ola|1|a|2 4lalala|a
2|o|1]1 3|lo]a ala
6 3 1 3
5.5001 - TANK EXPANSION
6B 5107685  TANK, 68V53 ... ...............c.cc0vvnn.n 1 1
68 5137002 2 TANKASSY., 8V5E3 ... .. .. ................ 1
6A B126027  TANK. 353 . ........oviriraninennnnnnnn. 1
6B 5144834 # TANK, 6,8VE3{(ALUM) ..................... IR EEERERE
8924380  PLUG, 1/8°-27 PIPE (12.9550) .............. 2 2
8923847 PLUG, 1/4" PIPE (4.7001) .................. 1 1
$116214  PLUG, 1/2" PIPE(12.9550) ................. 1
5109157  PLUG, 1 1/4"DIA.CUP .. ... ... ............ 1
5117188  PLUG, 2" DIA. CUP (1.2001) ................ 2|2]2
5134861 COVER .. ... ...t RERE
5134679  GASKET(5.3325) ..........coooonenennn... 1l1]1
5177469  SPACER, 13/327X3/4"X1 3/16"
(7A588) ... ... ... e 2122
5146128  SPACER, 13/32"X2.56" .................... 212|212]212
179839 BOLT, 3/8"-16X1" (12.9001) ................ 2 2
186619 BOLT, 3/8--16X1 /8" (12.9001) ............ 2
192883 BOLT, 3/8*-16X5 1/4" (12.9001) ............ 2|22 2222|212
103321 LOCKWASHER, 3/8” (12.9200) .............. 4 |AR| AR AR|AR|{AR|AR|AR| AR
# NOT SERVICED; CONVERT TYPE 434 TO
TYPE 380, TYPE 440 TO TYPE 385,
TYPE 441 7O TYPE 379, TYPE 442 TO
TYPE 384, TYPE 443 TO TYPE 386,
AND TYPE 444 TO TYPE 378. ALSO
INCLUDE (1)} 5118060 NECK, (1)
5118061 GASKET, AND {2) 5117186.
5.5003 - CORE, HEAT EXCHANGER
6AB B509663 CORE, 346,8VE3 ......................... tpafr]1]q 1] 1 1
65.6010 - ELECTRODE, HEAT EXCHANGER
6AB 8515850  ELECTRODE ASSY. 3, 4, 6, 8V53
(INCLUDES 3 3/8" L. ELECTRODE) ......... 111111 111 1
5.5026 - RETAINER, HEAT EXCHANGER SEAL
6AE 5167766 RETAINER, 3,4,6,8V563 ..................... 1111} 11 1
5.5026 - SEAL, HEAT EXCHANGER
6AB 51687746 SEAL, 3,4,6,BVE3 ...............0iiiinnn.. 2l2t212]2 2]2 2
6.5027 - GLAND, HEAT EXCHANGER SEAL
RETAINER
6AB 5167745  GLAND,3.4,6,8V63 ....................... AENEEERE 1] 1 1
NOV., 1984 PAGE 17 OF B5.5000A

COPYRIGHT 1984 GENERAL MOTORS CORPORATION




§3 MPC ENGINES DETRO!T DIESEL
5.8000A  HEAT EXCHANGER OR KEEL COOQLING

..................... TYPES . ...
PART 4 4 4 4
FIG L NUMBER ... ... ... NAME AND DESCRIPTION ......... 0l4{1}14]2|414]14|4l4a]|a
2|0]111 3{0(14121 4| 4
L] 3 4 1 3
5.5030 - COVER, HEAT EXCHANGER
€8 5135999 # COVER 3 4688VBI(INLET) ................. tr10 11 1 1911 1
6A.B 51687741 COVER, 3.6, 4.8VB3(QUTLET) ............... 111151 ]1 1 1
5134939 + COVER, SVS3(BOTTOM) ................... 1 1 111
68 51348861 COVER, 3.4.6,8V53 {OUTLET) ............... Tyt 111
5146287 +~ COVER, G8VSI(INLET) .................... . 1 1
5188976 COVER, 6 BVS3{INLET} .................... 1 1
114981 DRAINCOCK, 1/8° (12.9510) ............... 1 1 1 1] 1 1
103647 DRAINCOCK, 1/4° (12.9510) ............... 1 1
113178 PLUG, 1/8" PIPE (12.9580Q) .. ............... 21212122 2|2 2
112678 PLUG, 1/4° PIPE (12.9550) ................. 'R ERE
113177 PLUG, 3/4" PIPE BRASS (12.9550)........... 11191111 1 111 1
186625 BOLT, 5/16°-18X7/8" (12.9001} ............ 8
122018 BOLT, 5/18°-18X1° (12.8001) .............. : 8 8
179319 BOLT, 5/16--18X1 1/87 {12.9001) . .. ........ 10| 10| 10]10
1886824 BOLT, 5/16"-18X1 1/4* {12,900 ........... 2j21212110}2
180083 BOLT. 5/16--18X1 1/2° (12.9001) . .. ........ 10{20]20{ 10|20|10
179828 BOLT. 5/16"-18X2° {12.8001) .............. 101 10110]| 10
179828 BOLT, 5/167-18X2 /2" (12.8C01)........... 10 10 10
103320 LOCKWASHER, 5/16- {12.9200) ............ ARJAR|AR|AR{AR|AR| AR{ AR} AR{ AR
# NOT SERVICED, USE 5146278 COVER
AND (1) 112578 PLUG.
+ QOBSOLETE.
5.5060 - GASKET, HEAT EXCHANGER
8A.B 51687784 GASKET, 346,8VE3 . ... ... .. ........... - 313 3
68 514681386 GASKET, 8V53 ... ... et 3 3|1213|]3|2|3
&8 51346879 GASKET, 68vB3(6.3325).................. 1{1{11111]1
] ] 5144703 GASKET, 8.8V83 .. ... ... ... it 1 111
5.5070 - BRACKET, HEAT EXCHANGER MOUNTING
6A 5119158 BRACKET, UPPER 383 .................... 1
5136291 BRACKET, UPPER 6VS3 ... ..... ... ........ 111 tl1] 1
5135385 BRACKET, 8VS3 .. ... ..................... 1 1] 1
5158406 SPACER. 4-53 (7.1881) .. ... ... .. ... ... .. 2
188819 B0OLT, 3/87-16X1 1/87 (12,9000 . . . ......... 4
1862885 BOLT, 3/8"-16X4° (12.9001) ............... 2
179859 BOLT, 7/16"-14X1 1/8° (12.9001) . .......... 21212 2121212122
180143 BOLT, 7/16"-14X1 1/4* (12.900%) .. ......... 21212 22221212
103322 LOCKWASHER, 7/16° (12.9200) ............ 4141 4 414|144 4] 4
5.5080 - GASKET. HEAT EXCHANGER MOUNTING
BRACKET
8A 51168242 GASKng. 3-53 (BRACKET TO HEAD)
(1.2084) ... .. ... i 1
8A 5118212 GASKET, 3-53 (BRACKET TO TANK} .......... 1
NOV,, 1979 PAGE 18 OF 5.50004

COPYRIGHT 1979 GENERAL MOTCARS CORPORATION




DETRO!T DIESEL ' 53 MPC ENGINES
5.5000A  HEAT EXCHANGER OR KEEL COOLING

e TYPES ... oot
PART 4 4 4 4 4
LFIG ... NUMBER ............ NAME AND DESCRIPTION ......... 0lal1]a|2]alalala]|ala
2({o0|1|1|4|3|0]a|[2]a(a
8 3 a 1 3
B.5080 - GASKET, HEAT EXCHANGER MOUNTING
BRACKET (CONTD} -
GA 5175882 GASKET, 3-53 (SPACER TO FRONT
COVER} (4.4115) . ...................... 2
5.8120 . NECK, EXPANSION TANK FILLER
5118080  NECK, 3.46.8V53 ........................ N RN RN ENIERREEN RN E
B.5130 - GASKET, EXPANSION TANK FILLER NECK
5118081  GASKET. 3468VS53 ...................... IR S AT AR TR AE T AR AR A
8.5140 . CAP, EXPANSION TANK FILLER
6AE B5Q795 CAP,34.68VE3 ... ...................... IERNEEEREERE 1{1tf1
6A 850901 CAP, BVE3 ... ... ivitureinannnnnnn., 1
5.5190 . TUBE, EXPANSION TANK OVERFLOW
54 5122569  TUBE ASSY. 3-53(DEV.L 14%) ............. 1
5AB 51356800  TUBE ASSY., 4, 6, 8VS3 (DEV L 17.75") ...... 1{1]1 I R TR B R AR
225818 ELBOW, 5/18" INV. FL. TUBE 90 DEG.
(129480} . ....ooviintinnnennennn.., 1]l fapatbaba
5.5200 . CLIP, EXPANSION TANK OVERFLOW
TUBE
3290459 CLIP (252200 . . ... ... .. . L IR T I T T O I T O O IR
5.5378 . GASKET, RAW WATER FLANGE (AT
PUMP) ‘
6115398  GASKET. 3,4,6,8V53 (55410} ............... 1i1 1] 1 1|1 1
5.5380 . TUBE. RAW WATER PUMP OUTLET
78 5126840  TUBEASSY., 6V53 ....................... 1 1 1 1
78 5109708  TUBEASSY,6V-S3 ...................... 1 1
78 8136681  TUBEASSY. 8V-B3 ....................... 1 1
145483  CONNECTOR, 1°X1,50" HOSE .............. 1
103647 DRAINCOCK, 1/4° (12.981Q) ... ............ 3 1
112878 PLUG, 1/4" PIPE BRASS (12.95580}........... 1 1 1 1
113177 PLUG, 3/4” PIPE BRASS (12,9560} ........... 1 1
179839 BOLT, 3/8"-18X1* (12.8001) ............... 2)2fz2]2 2 2]2 2
NOV., 1979 PAGE 19 OF 5.5000A

COPYRIGHT 1979 GENERAL MQTORS CORPORATION




